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FCC Compliance Statement: This device complies with part 15 of the FCC rules. Operation is subject to the following two
conditions: (1) this device may not cause harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

For Users in the United States: This product is intended to be supplied by a UL listed Direct Plug-In Power Supply
marked "Class 2"or a UL listed ITE Power Supply marked "LPS" with output rated 12VDC, 5A or higher. This equipment
has been tested and found to comply with the limits for a Class A digital device, pursuant to Part 15 of the FCC Rules. In
a domestic environment this product may cause radio interference, in which case the user may be required to take
adequate measures. This equipment generates, uses, and can radiate radio frequency energy and, if not installed and
used in accordance with the instructions, may cause harmful interference to radio communications. However, there is
no guarantee that interference will not occur in a particular installation. If this equipment does cause harmful
interference to radio or television reception, which can be determined by turning the equipment off and on, the user is
encouraged to try to correct the interference by one or more of the following measures:

e Re-orient or relocate the receiving antenna.

e Increase the separation between the equipment and receiver.

e Connect the equipment into an outlet on a circuit different from that to which the receiver is connected.
e Consult the dealer or an experienced radio/TV technician for help.

Use of shielded cables is required to comply with the Class A limits of Part 15 of the FCC Rules. You are cautioned that
any changes or modifications not expressly approved in this manual could void your authority to operate and/or obtain
warranty service for this equipment.

For Users in Canada: This digital apparatus does not exceed the Class A limits for radio noise for digital apparatus set
out on the Radio Interference Regulations of the Canadian Department of Communications. Le present appareil
numerique n'emet pas de bruits radioelectriques depassant les limites applicables aux appareils numeriques de la class
A prescrites dans le Reglement sur le brouillage radioelectrique edicte par le ministere des Communications du Canada.
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CERTIFICATE OF TEST

element
Last Date of Test: August 1, 2019
Primera Technology, Inc.
Model: PT-A29-001
Emissions
Standards
Specification Method
7 : CISPR 16-2-1:2014
AS/NZS 61000.6.3:2012 CISPR 222009
EN 61000-3-2:2014 IEC 61000-3-2:2018
EN 61000-3-3:2013 IEC 61000-3-3:2013 +A1:2017
CISPR 16-2-3:2010 +A1:2010 +A2:2014
EN 61000-6-3:2007+A1:2011/AC:2012 CISPR 16-2-1:2014
CISPR 22:2009
EN 61000-6-4:2007+A1:2011 CISPR 16-2-3:2010 +A1:2010 +A2:2014
FCC 15.107:2019
FCC 15.109:2019 x
FCC 15.109(g):2019 ARSI Coa Rt
ICES-003:2016 updated April 2017
VCCI-CISPR 32:2016 CISPR 32:2015
Results
Test Description Applied Results Comments
Radiated Emissions Yes Pass Class A
Radiated Emissions High Frequency Yes Pass Class B
Conducted Emissions Yes Pass Class B
Telecom Conducted Emissions Yes Pass Class B
Harmonic Current Emissions Yes Pass
Voltage Fluctuations and Flicker Yes Pass
Deviations From Test Standards
None
Approved By:
/'747 =l g ™™
/
Matt Nuernberg, Operations Manager
Product pli is the resp ibility of the client; therefore, the tests and equipment modes of operation represented in this

report were agreed upon by the client, prior to testing. The results of this test pertain only to the sample(s) tested. The specific
description is noted in each of the individual sections of the test report supporting this certificate of test. This report reflects only
those tests from the referenced dards sh in the certifi of test. It does not include insp ion or verification of labels,
identification, marking or user information. As indi din the S of Work sent with the quotation, Element’s standard
process is to always use the latest published version of the test methods even when earlier versions are cited in the test
specification. Issuance of a purchase order was de facto acceptance of this approach. Otherwise, the client would have advised
Element in writing of the specific version of the test hods they d applied to the subject testing.

Report No. PRMEQ0045 2/105
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Section 1: Getting Started

THANKYOU...

...for choosing an LX610 Color Label Printer. The LX610 Printer will print razor-sharp text and
barcodes, vibrant colors, and even stunning photo-realistic photographs directly onto rolls of labels,
card stock and a variety of other approved media. AND with the built-in digital die cutter you can
cut and create your labels in any size or shape you choose.

This User's Manual is your complete step-by-step guide to quickly and easily setting up and printing
with your new Color Label Printer!

1A Choosing a Good Location

e Place the Printer on a flat surface in a location with adequate air circulation to prevent
internal heat buildup.

e Do not place the Printer near heat sources such as radiators or air ducts, or in a place subject
to direct sun light, excessive dust, mechanical vibration or shock.

e Allow for adequate clearance in front of the Printer to accommodate the printed label stock
as it is leaving the Printer to avoid the possibility of binding or jamming of the label stock.

e Allow for 6” of clearance behind the Printer to accommodate loop creation during cutting
operations. The area directly behind the Printer must also not be obstructed by USB or
power cables connected to the Printer.

e Allow for adequate overhead clearance for opening the top cover to allow easy access to the
label stock and ink cartridge. The Printer will require 7 inches (17.78 cm) of additional space
on the top side to completely open the cover (Total = 16.5" or 41.91 cm).



1B Unpacking and Inspection

While unpacking your Printer, inspect the carton to ensure that no damage has occurred during
shipping. Make sure that all supplied accessories are included with your unit. The following items
are included in the supply box:

Power Adapter and Cord

6’ USB Cable (If other USB cable is used, it must be 6’ (2 M) or less)

Color Dye Ink Cartridge Part Number 53496 (Pigment is also available — Part Number: 53491)
Die Cutting Knife Holder with knife preinstalled

Label roll holders (Assembly required — section 1C)

Large Roll Hub

Small Roll Hub

T8 Allen Key and two screws

Printed documentation
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1C Installing the Roll Holders

Some light assembly is required before operating the Printer. Follow these instructions to install the
roll holders.

1. Setthe Printer on its front so the bottom is facing you.

2. Install the movable label roll holder by attaching the hooked end on the rail. The bottom of
the holder will fit in the notch on the Printer.

Movable Roll Holder

Tab Rail Movable Roll Holder



3. Slide the Roll Holder to the far right.

4. Install the roll guide by attaching
the hooked end on the rail. The
bottom of the holder will fit in the
notch on the Printer.

Roll Guide

Roll Guide



Stop

5. Slide the Guide to the stop.
6. Locate the remaining roll holder with the protruding wire. Connect the wire to the port on

the Printer. Tuck the wire inside the cavity.

h

Push the wire
into the cavity
as you move the
holder closer to
the notch

Notch
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7. Snap the holder in place so the two screw holes line up with the holes on the Printer.

8. Install the T8 screws using the INCLUDED Allen key or a Torx T8 screwdriver.

9. Rotate the Printer back on its feet.

11



1D Identifying the Parts

These illustration shows the Printer from various angles so all important parts can be identified.

PR[MERA Control Panel

Power Ink

Front Cover

The Power LED indicates that the Printer is on and ready to receive print jobs.
The Ink LED will illuminate when a cartridge has 10% or less of its ink remaining.

The Pause Button is pressed to pause a job to allow for loading of label stock and ink cartridges. The
Printer pauses after the printing of the current label has finished.

The Feed Button is pressed in order to load label stock if the Printer does not automatically detect
the stock. When stock is loaded each press of the button will cause one label or a few inches to be
fed through the Printer.

The Unload Button is pressed to unload label stock after you receive an End of Roll message in
PrintHub. The Printer will reverse the label stock through the feed area.

12



Interior

Upper Guide Print Carrier
Shaft Ribbon Cable Print Carrier

[/

y m/

Die Cutting Die Cutter
Carriage Ribbon Cable

/

i,
|
e

W i

2
b1 )}

‘_{‘1 (N | 20 !

&

@o

Knife Collar Die Cutting Lower Guide Pre die-cut Wear Strip ~ Die Cutting
Handle Knife Shaft rollers Pinch Rollers
Cutter Wheel
Mechanism
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Back

Gap Sensor Movable
Infeed Area Adjustment Throat Guide Power Switch

/ |

Power Fixed Roller Fixed Guide Movable Roll
Holder w/ Holder
Chip Reader

14



Section 2: Media, Cartridges and Knives

2A Label and Roll Specifications

Two types of media can be used.

1. Digital Die-Cut Labels. If you are using the Printer to digitally die-cut your own shapes and
sizes only Primera label stock can be used. This media comes from Primera with a smart chip
that identifies the media, tracks the percentage remaining and automatically sets the sensor
type to continuous. You will know it is installed when you see the Digital Die-cut Media
percentage in the upper right corner of PrintHub. If you do not see this indication, the digital
die cutter will not be enabled and you will not be able to cut shapes.

( 655, Digital Die-Cut Media

Smart Chip

The following media types are currently available from Primera. We will be adding more as
additional types are discovered, tested and validated.

SKU Media Description

057212 Gloss BOPP Durable Synthetic Polypropylene Media, 150 ft
057211 Premium Gloss Paper | Premium Paper Media, 150 ft

057215 Magnetic Material White Gloss Magnetic Media, 100 ft

Other media cannot be used even if you take the chip from new/old Primera media for the following
reasons:

e Old chips cannot be reused once they reach 0% remaining.

e Other media has liner that may be too thin. Liner on Primera media is specially created for
our Printer to prevent cut through to the wear strip

e The dust created from cutting through the inkjet printable topcoat can be excessive on some
media. This can cause frequent print cartridge clogging and other problems.

15



2. Pre Die-Cut Labels. A wide variety of pre die-cut label stock can be used in the Printer. This
media has the shape already cut on the roll before you load it into the Printer. These are
available from Primera or other companies. Refer to the specifications and settings in the
following sections before ordering custom stock from Primera or any stock from other

companies.

Important! Test all custom-made label stock with the intended Printer before ordering large quantities!
Primera will only assume responsibility for custom label stock ordered from Primera.

Label Sensing Methods

Label Width
Liner Width

A 4

A
Y

Gap Sensor Adjustment Range

— > Gap Between
Method 1: Label ~ /|4~ Labels
Gap Sensing - ~—
(. vy
Method 2: Through-Hole T
Sensing —»|( |<—Width of Opening N ~
‘ ‘ \ Distance from /Y‘ ‘ Label Height

Method 3: Reflective/Black
Mark Sensing

(Black Mark must be printed

on back side of label stock)

edge of Media
to edge of Label

. /

.

Y

Black Mark
Width

(. vy

Note: See table below for Max and Min values in inches and mm.
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Max Min

Label width 57 (127mm) 0.5" (13mm)
Liner/media width 5.125 (130.17mm) 2.125" (54mm)
Label height/length \ 12” (305mm) 0.5" (13mm)
Gap between labels 10" (253mm) 0.10" (2.5mm)
Width of through-hole \ 0.5" (12.65mm) 0.25" (6.325mm)
Gap Sensor Adjustment 2.05" (52mm) 0.40" (10.16mm)
Range (from right edge) (see diagram below)

Reflective/Black Mark Width* \ N/A 0.1" (2.54mm)
Max Outer Diameter (OD) 6.0"(152.4mm) N/A

Inner Core Diameter (ID) \ 3.0" (76.2mm) 3.0" (76.2mm)
Recommended Total .0010” (10 mil)

Thickness

(Liner + Label)**
Distance from edge of media  Printer assumes 2mm (1/16”) gap. However, this is adjustable
to edge of label via the left margin offset.

* The Reflective/Black Mark should be opaque to infrared light. The mark should be between the
labels. The end of the mark should correspond with the beginning of the label.

** This is the recommended maximum. There are two factors that determine whether the Printer
will accept any particular stock thickness.

1. The ability for the Printer to pull the paper through the print area.
2. The ability for the sensor to read through the backing if the sensor is set to die-cut.

If you are printing in continuous or reflective label sensing mode number 2 does not apply. The fact
that the Printer must read through the backing in die-cut mode will limit the thickness much more
than the Printer's ability to pull the paper through the print area. However, if you adjust opacity
level of the liner enough to allow the label to be seen by the stock sensor, the thickness will only be
limited by the Printer's ability to pull it
through the printer area. For these reasons
the weight or thickness of the liner is a
variable that cannot easily be defined.
Primera recommends and uses 40# liner
with all Pre Die-Cut label stock.

/ \\  Gap Sensor
Adjustment

It is important to test all [abel stock with the
intended Printer before ordering large
quantities!

Gap Sensor Position Indicator from right
edge of media. The position indicator

17 corresponds to the ruler NOT the installed
label stock.



Roll Specifications:

Label Side Out\

Roll O.D.

Label Stock

6
(Max)

Core |.D.
Core O.D.

Note on Label Orientation: If you are using an applicator to apply your labels, be sure to order label
stock with the correct orientation for your applicator. For example, most applicators will apply the
side of the label first, so you will want to print the labels sideways.

Digital Die Cut Media Notes: Even though the width of the media is 4.75 inches, the drive rollers on
either side prevent printing in the areas indicated. The knurled rollers that bite into the media to
drive it, damage the printable surface in this area. The actual printable area is 4.25 inches.

"J”‘—)))

)
i | L0

Unprintable Area Printable Area Unprintable Area
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2B Installing Digital Die-Cutting Label Stock

Digital Die-Cut Labels. If you are using the Printer to digitally die-cut your own shapes and sizes only
Primera label stock can be used. This media comes from Primera with a smart chip that identifies
the media, tracks the percentage remaining and automatically sets the sensor type to continuous.
You will know it is installed when you see the Digital Die-cut Media percentage in the upper right
corner of PrintHub. If you do not see this indication, the digital die cutter will not be enabled and

you will not be able to cut shapes.

Green Hub Blank Chip Holder Smart Chip Black Hub

Die Cuts

Continuous Media

Pre Die-Cut Roll Digital Die-Cut Roll

(User must install Green Hub) (Hub/Chip comes preinstalled)

19



1. Move the roll holder to the preset position for on demand digital die-cutting (3" mark from
the left — 1.25”)

Move to third
mark from Left

A TN

2. |Install the Blue Hub on the open side of the digital die-cutting media.

-

\

|
/
/

Note: The green hub is not needed for
digital die-cutting and can be stored in
the notch on the movable holder.

Digital Die Cutting

Media comes with Blue Hub
black hub with green

chip.

20



3. Set the roll in place so that the blue pin sits in the notch on the roll holder.

Blue Pin

4. Make sure the green chip holder fits in the corresponding green slot on the roll holder.

Green Chip
Holder

21



5. Before feeding the stock you must plug in power and switch on the Printer.

Power Switch

Power Cable
6. Guide the leading edge of the roll into the feed area. Move the blue guide to the far side.

Align the media with the “Continuous Stock” marks in the plastic infeed area.

Blue Guide

7. Push until the Printer detects the stock, grabs it and pulls it through the Printer

22



2C Installing Pre Die-Cut Label Stock

Pre Die-Cut Labels. A wide variety of pre die-cut label stock can be used in the Printer. This media
has the shape already cut on the roll before you load it into the Printer. The plotter cutter is not
used for this label stock. These are available from Primera or other companies.

v/ X

Green Hub Blank Chip Holder Smart Chip Black Hub

Die Cuts

Continuous Media

Pre Die-Cut Roll
(User must install Green Hub) (Hub/Chip comes preinstalled)

Digital Die-Cut Roll

23



1. Move the roll holder to the approximate position which matches the width of the stock you
are installing. You can always fine tune this later.

——————

,,,,,,,,,,,,,,

..............

i

|

JRRRRAR N

A 1]

2. Install the Green Hub on the right side of the pre die-cut media.

3. Install the Blue Hub on the left side of the pre die-cut media.

Die Cuts Blue Hub

4. Setthe roll in place so that the blue pin sits in the notch on the roll holder.

24



Blue Pin

Blank Chip
Holder
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Before feeding the stock you must plug in power and switch on the Printer.

Power Switch

Power Cable
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6. Guide the leading edge of the roll into the feed area. Move the blue guide so that it touches
the label stock.

/

Gap sensor
should intersect
the gap between
labels

\\

VAN

Blue Guide

g

Gap Sensor Position Indicator

Note the position of the label sensor. Slide from right edge of media. The
the sensor position indicator so that it position indicator corresponds
intersects with the gaps between your labels. to the ruler NOT the installed
For most label stock you will not need to label stock.

move this.

7. Push until the Printer detects the stock, grabs it and pulls it through the Printer.

27



2D Replacing the Digital Die Cutting Knife holder

Install the included die cutting knife shown here.

1. Open the cover.

2. Pull out on the blue handle to loosen the knife collar.

28



. Install the knife holder.

. Push on the knife so it goes all the way down

before pushing the collarin.

. Push the collar to tighten the knife holder

and allow it to cut.

Incorrect

29
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2E Replacing the Cutting Knife

When a knife is dull it will no longer cut through the label at maximum pressure. You will start to
see ragged cuts or cuts that do not cut all the way through the label material. You can attempt to
increase the pressure but you’ll probably need to replace the knife.

If a knife cuts through the liner and contacts the wear strip it may break the tip of the knife. This
can be seen under 10x magnification using a loupe or magnifying glass. If the tip is broken the knife
must be replaced.

If your knife needs replacement, follow this procedure:

1. Remove the knife holder from the carrier using the instructions from
section 2D.
Knife Holder
2. Rotate the cap of the knife holder counter-clockwise.

3. Remove the knife from the holder. You can tap the holder on a hard
surface to free the knife from the holder.

4. Locate a new knife. Remove the molded plastic cover from the knife. The plastic cap covers
the cutting end of the knife. However, both sides are sharp! The cutting end has an angled
carbide tip. The top end comes to a point so it can be easily centered in

the receiving divot on the knife holder cap. /

Centering
5. Insert the cutting end into the knife holder. Point Knife

6. Using the knife holder cover center the back end of the knife in the
holder. You may need to screw down the cover and reverse it several
times until the knife has been centered. Do not force the cap on the holder. The \ Carbide Tip
carbide tip will break. A very light amount of force is necessary to secure the (Cutting End)
knife holder cap.

Replacement Cutter Knife 5 pack Part Number: 074332
Replacement Knife Holder Part Number: 074548
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2F Replacing Ink Cartridges

You can replace cartridges at any time or wait for the Low Ink Warning to prompt you to replace
cartridges. You will receive low ink warnings at 10% and 0%. Press the Load/Feed button to continue
printing after you receive this warning.

To change a cartridge, follow this procedure:

1. Open the front cover. That cartridge will automatically move to the right side if it is not
already there.

2. Press or pinch the tab on the front of the cartridge holder.




4. Locate a new cartridge and remove it from its packaging. Remove the foil outer package and
the tape covering the nozzles.

ﬁ»

5. Place the new cartridge into the empty carriage. Note: When installing the cartridge, tilt the
cartridge at a slight backward angle of approximately 30 degrees.

Remove Tape

Side View

6. Make sure the cartridge is pushed back far enough so the ridge on the cartridge is behind
the spring-loaded pusher on the lid. Push down on the cartridge. Close the lid on the
cartridge by lightly pressing down from the top until you hear a click.




2G Adjusting the Gap Sensor Position (Pre Die-Cut Labels Only)

If you are using label stock other than standard square / rectangular die-cut labels such as circular
die-cut labels or through-hole stock use the instructions below to adjust the position of the label
stock gap sensor. The sensor can be adjusted using the slide bar on the back of the Printer. Below
the slide bar is a measurement which represents the distance between the edge of the label stock
and the sensor. Measure the distance from the edge of the label stock to the correct position on the
stock. Set the sensor so the side of the slide bar lines up to this measurement. See dashed line in the
illustration below.

Example: 4” wide oval AR
A\

Important Note: You must adjust the stock sensor

Circular Labels before loading nonstandard label stock.

If you are using Circular Labels you must adjust the stock sensor to correspond with the very top of
the label where the circles are closest together. If the sensor is too far to the right or the left the
Printer will still sense the label but the image may be offset downward because the Printer will start
printing at the wrong position. If you are using stock that has multiple labels across, make sure the
sensor corresponds to a place on the stock that has a label and not a vertical gap

The sensor can only be moved a maximum of 2 inches from the left side of the printable area. This
means that the maximum diameter circular label that can be printed is 4 inches. For circular labels
larger than 4 inches in diameter, you must have a black mark printed on the back of the label stock.
This means that you must change the Stock Sensor Mode to Reflective. The Printer will now look for
the black mark representing the beginning of the next label instead of the die-cut. For more
information on changing the Stock Sensor Mode see section 3C.
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2H Lamination Mode

Enable "Lamination Mode" in PrintHub and Config Utility. This setting will convert Matte BOPP or
Gloss BOPP digital die-cut material into waterproof labels. With lamination, Premium Gloss stock
will become highly water-resistant to surface water contact. Lamination also protects against

scratching and fading.

This function will slightly change the Printer's operation to allow clear laminate labels to be applied

to the print before it is cut.

Instructions:

1. On PC, open PrintHub. Go to Printer Settings — Advanced Button. Enable Lamination Mode.

Vertical Print Adjust (FRHK) K
Max Label Search Length (inches) ) B

Create loop before printing (Disable for long prints) O
Run a sensor calibration if printer will not load the stock.
Stock must be removed from printer Calibrate Paper Sensor
Advanced X610

Lamination Mode

2. On a Mac, open the LX610Config Utility. Go to the Alignment tab (third tab), click

Output/Cut. Check Lamination Mode.

[ ] (] LX610Cenfig

Ready

Label Offsets Sensor Mode Outputf/Cut

Cutter Enabled

I m Cut after no activity
© cut after button press

Cut after every label

Cut after 5 labels
|
o Lamination Mode

3. Go to the XY cutter tab. Increase cut pressure by
25 to account for the extra force needed to cut
through the lamination and the label.

4. Send your label and cut file to the LX610 as you

XY Cutter

Idle cColor Label 610
Queus | XY Cutts Print Alignment | Label Feed | Printer Settings

Knife pressure contrals the depth at which stock will be cut, Increase if labels do not
peel from backing cleanly; decrease if the cut goes through the liner.

Knife Pressure 25

Knife stretch factor scales cut height along the vertical axis. Using the test print below
as reference, increase if the height [vertical) is smaller than the printed area.

usually would. It is best to limit page size to correspond with the size of the lamination label

if possible.
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5. After printing, the label is ejected from the Printer but not cut.

6. At this point, the Printer will wait for you indefinitely while you put a lamination label over
the printed surface. (Purchase of Lamination Labels is required)

7. When you are ready, press the PAUSE button to start the cutting process.

8. After cutting is complete, the page will be ejected and cut according to your output settings.

e Tip 1- Use a platform such as a monitor stand positioned in front of the Printer to apply your
lamination labels. The monitor stand height can be set to just under the output of the label.
A height of 5.25" is ideal, but anything between 4 — 5.25 would work.

e Tip 2 - Use an automated or manual label dispenser to dispense the clear labels to speed up
operations.

e Tip 3 - Small bubbles in lamination disappear within 24 hours as the adhesive cures.

e Tip 4 - Print a box around your label to guide lamination label application. (4x3, 3x2, or
4.25x6) The box will be not be seen since you will strip the waste matrix away, but it will help
you determine where the lamination label should be applied.

See this simple video demonstration. More comprehensive video instructions and a knowledgebase
article will be available when this feature is released.

These Lamination Labels are available for purchase:

e 4” x3” - https://www.primera.com/4-x-3-clear-lamination.html

e 3”x2.5”-https://www.primera.com/3-x-2-5-clear-lamination.html

e 4.25” x6” - https://www.primera.com/4-25-x-6-clear-lamination.html
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https://www.amazon.com/Monitor-Riser-Stand-Adjustable-13-2x13-2/dp/B07L3TRN8K/ref=sr_1_16?dchild=1&keywords=fellows+monitor+stand&qid=1619118938&sr=8-16
https://www.amazon.com/Take-Label-81881-TAL-5M-Dispenser/dp/B00GNRTHPI/ref=sr_1_6?dchild=1&keywords=label+dispenser&qid=1619119063&sr=8-6
https://workdrive.zohoexternal.com/file/944hqc148759f825d4405b5e1011747fcffb2
https://www.primera.com/4-x-3-clear-lamination.html
https://www.primera.com/3-x-2-5-clear-lamination.html
https://www.primera.com/4-25-x-6-clear-lamination.html

Section 3 Primera PrintHub (PC Only)

Primera PrintHub is used to interact with the Printer for gathering ink levels, maintenance,
alignment, cost calculation and several other functions. You can use it to manage these functions on
multiple LX610 printers and other Primera label printer models. PrintHub automatically installs with
your printer driver and can be accessed through the printer driver preferences or as a program on
your Windows start menu.

1. Connect the Printer via USB and turn on the power. The PrintHub accesses most of the
information it uses from the Printer itself so the Printer must be turned on and
communicating for the program to be useful.

2. Go to Start - Programs - Primera Technology - Primera PrintHub.

Color Label 610 - Icle G)% High Gloss Paper 0

Color Label 610 v
e LX500 Queue | Print Alignment | Label Feed | Printer Settings

Color Label 500 o Queued Jobs:
Color Label 500
BN E)

B

LX610

R | Test3.btw 418
Past Jobs:
Save Job Name Prints Print Cost Prints per Cartridge Prints Re E @
B | Test2btw 2 80117 | 470 419 Change

b | Testibte 1 137 | 401 5
] estl.btw $0. 0 358 Order Supplies G

Restore Default $54.95 per Cartridge
[_] Online Only

Lxmg
NOTE: Print at least 5 labels for a more accurate cost estimate
£ Settings D ‘ —

A. Adjust alignment, sensor mode, output mode and advanced settings.

If you have multiple Primera printers connected, they will be listed here.

Past jobs will show the last 5 jobs along with cost information. Click the document icon to
view a cost report.

Application Settings

Print Queue shows the currently printing job.

Order Link

Frequent Activities

Current Ink Levels (Ink is displayed in 10% increments. Example 100% to 90% to 80% etc.)
Digital Die Cutting Media Status and Remaining Amount (If installed)

O w

—TTIommo
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3A XY Cutter Settings — Cut Offsets, Knife Pressure and Stretch Factor

Cut Offsets, Knife Pressure and Stretch Factor settings can be found in Primera Print Hub on the XY

Cutter Tab.

] Primera PrintHub™

LX610
Idle Lx610Prnte Digital Die-Cut Media

ILX610Printer [0] v
Queue | XY Cutter | Print Alignment l Label Feed | Printer Settings

Knife pressure controls the depth at which stock will be cut, Increase if labels do not
peel from backing cleanly; decrease if the cut goes through the liner.

Knife Pressure 0 il
Knife stretch factor scales cut height along the vertical axis. Using the test print below 100%

as reference, increase if the height (vertical) is smaller than the printed area.

Knife Stretch Factor 0 -
Horizontal and Vertical offsets adjust cut position compared to the printed area.
Reference the test print below when adjusting.
Horizontal Offset (300 dpi) |0 E
Change

Vertical Offset (300 dpi) |0
. Order Supplies
“

wl
‘
P
m - N
—

Cut Offsets If your cut does not line up with your printed image, you can adjust it using the
Horizontal Offset and Vertical Offset settings. Press the Send Test Print to help you determine

which direction to move the offsets or refer to the image below.

Printed and Cut with Primera’s LX610 Label Printer on
Premium Gloss Paper - www.primera.com

LX610 Printer
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Knife Pressure affects how deep into the media the knife will cut. Ideally you want to cut deep
enough to cut through the label layer on the top but not so deep that you cut through the backing
paper (liner). When you cut through the backing paper your label will not peel cleaning off the
backing paper. You will also score the wear strip under the cutting knife which can cause the knife
tip to break. You will also need to replace the wear strip more often if you cut too deep.

By default, the cutter is calibrated to work with High Gloss Paper Media. However, other media
types will need more or less cut pressure to cut properly.

Each roll of media will have a recommended value to add or subtract from the default baseline
values used for Knife Pressure and Knife Stretch Factor. These values are listed below and printed
on a label attached to the inside of the core.

Knife Pressure Stretch Factor
High Gloss Paper | 0O 0
High Gloss BOPP 4 0
Magnetic 22 32

Knife Stretch Factor can be increased or decreased to compensate for different feed thicknesses
and textures of media. Thickness and texture can affect the feed speed of the media usually causing
it to feed more slowly than the baseline media (High Gloss Paper). This will cause the height/length
of your cut to be shorter. If you find that your cut height/length is longer or shorter than the height
specified in the PTCreate software, you may need to increase or decrease the stretch factor.
Increasing this value with create a longer cut. Decreasing it will create a shorter cut.

Adjusting Knife Pressure over time.

Eventually, the knife blade will begin to wear and require more cut pressure to cut at the same
depth as when it was brand new and sharper. Therefore, you may need to add cut pressure when
cutting any media even the High Gloss Paper.

To determine if cut pressure should be increased or decreased, follow these steps.

1. Print and cut 1 copy and then attempt to peel the label from the liner.

2. Check for tear. If the label tears when you remove it, you will need to increase the cut
pressure. Increase pressure in small increments to avoid over compensating and cutting
through the liner.

3. Check the liner. Once you peel up the label, check the liner. If it has been cut through,
decrease pressure.
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4. Continue increasing or decreasing pressure until the label no longer tears when
removed or the liner is not cut through.

Note about Magnetic Media. The recommended starting knife pressure for the magnetic media is 22. This
media is not meant to be cut all the way through because there is no liner. Instead, this knife pressure
setting is meant to score the magnetic media so that it can be removed by hand after printing. In some
cases, it may be necessary to tear the outer excess material from the intended shape.

If you do cut all the way through this media, it can damage the wear strip, break the knife tip or cause media
jams.

3B Using the Cost Estimator

The cost estimator is found under the queue section on the first tab of the PrintHub. The last five
job costs are stored in the list. Each job will show the cost per label based on the cost per cartridge
entered below the list. Enter the actual cost of the cartridge you paid. Prints remaining on the
currently installed cartridge and total prints on new cartridge are both displayed.

Primera PrintHub - m] s
LX610
Color Label 610 - Idle
Color Label 510 o
Queue | Print Alignment | Label Feed | Printer Settings
Quaued Jobs
100%
Cancel MName Time Submitted 1D
Past Jabs:
Save lob Name Prints Print Cost Prints per Cartridge Prints Remaining E
B |Teszbte |5 |soq20 |46 315 Change
] Test3.btw | 5 $0.109 504 381
E e i [ Order Supplies l
[ Testd.btw | 6 £0.166 331 254
] Testd.btw | 5 $0.170 322 256
[ Testl.btw | 6 $0.135 408 331
Restore Default 76.95 per Cartridge
] Cnline Only
m MOTE: Print at least 5 labels far a maore accurate cost estimate

To see a printable/savable report click on the document icon next to the job you want to see. A
report will display the information. You can print or save the report from this screen. You can also
change the currency using the drop down, change the job name or adjust the cost from this screen.
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Print Job Report

Edit Print Job Report
Job MName

Test1.btw

Primera Color Label 610
Currency To Use

§:US Dollar v Cost Report for: Test1.btw
Using Cartridge cost: § 76,95
Cartridge Cost

$76.95 Estimated Ink Cost per Print ~ $0.135

Save Print Per Print Details:
Cost per Print 30,135
Time per Print 6.688 seconds
Cartridge Percentage per Print 0.245%
Job Details:
Prints &

Time Elapsed 0 hours 0 minutes 40 seconds

Prints per Full Cartridge 408

Primera Technology, Inc. All Rights Reserved

3C Set the Gap Sensor Mode (Pre Die-Cut Labels Only)

The stock sensor mode refers to the method the Printer will use to detect the print starting position
for each label. To adjust the stock sensor mode, open the PrintHub. In most cases you will NOT need
to change this setting. By default, it is set to sense standard Pre die-cut labels. It is only necessary to
change this setting if you are using clear labels or any label with a black sensing mark on the back.
When you install Digital Die-Cutting Label Stock this setting will automatically be set for you.

1. Connect the Printer via USB and turn on the power. The Stock Sensor Mode setting is stored
in the Printer's internal memory so you will not be able to access it unless the Printer is
turned on and properly communicating with the computer.

2. Go to Start - Programs - Primera Technology - Primera PrintHub.

Click on the Label Feed (3rd tab from left).

4. Select the Stock Sensor Mode by clicking on the graphic that most closely corresponds to the
stock you intend to install.

5. Load the label stock after you have set the sensor mode

w
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Primera PrintHub - ] *

LX610

Color Label 610 - Idle

Coler Label £10 »

Queue | Print Alignment | Label Feed | Printer Settings

Sensor Maode:
\ e |
—
Continuous Reflective DieCut
—
Prasent Moce Change

[] Cutter Enabled

[ Order Supplies I

Do not present Present after no activity

(ST
[] Online Only
S —
e —

There are three sensor modes:

Die-Cut (Default). If you are using standard die-cut labels that look similar to the graphic, use this
setting regardless of the size of the label. Also, use this setting for Through-hole label material
where a hole is punched through each label or a notch is cut in the side.

Reflective. Use Reflective for label material where a black pre-printed line (black mark) on the back
of the label stock indicates the break between labels. Black marks are required on clear label stock
rolls, or label where the label waste matrix (waste) is left on the liner. Black marks can also be used
for irregular shaped labels, circles larger than 4 inches or on any stock where the print starting
position cannot be sensed using the label itself.

Continuous. (Sensor off) If you have continuous stock with no die-cut, reflective mark or holes, set
the sensor type to Continuous. This will turn off the stock sensor. In this mode there is no way to set
the print starting position. The Printer will simply start printing the first label and print each
subsequent label immediately after that previous one. To produce a gap between prints simply add
the desired amount of white space to the end of the label being printed. The Printer will
automatically switch to this setting when Digital Die Cutting Label Stock is installed.

Important Note: You must also set the Stock Sensor Position (Section 2G)
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3D Set the Label Feed / Cut Mode

Use the Present/Cut Mode to adjust how the Printer presents labels after they are printed or
if/when they are cut after printing. To adjust the Present/Cut Mode, open the PrintHub program.

1. Connect the Printer via USB and turn on the power. The Output/Cut Mode Setting is stored
on the printer main board so you will not be able to access it unless the Printer is turned on
and properly communicating with the computer.

2. Go to Start - Programs - Primera Technology - Primera PrintHub.

Click on the Label Feed Tab.

Click on the Output/Cut Mode button.

> ow

Cutter Options

Primera PrintHub

LX610

Color Label 610 - Idle

Color Label 510 A

Queue | Print Alignment | Label Feed | Printer Settings

Sensor Mode
[ [ ™
v VT 1Y)
-""‘—_._‘_‘_
Continuous Reflective DieCut
Prasent Mode
Cut after no activity Cut after 'Feed" button press
Cut after every label Cut after label count

0.1 BPrese"tTu‘ﬂe’[seco"ch

Cut after button press. This setting will cut after you press the Load/Feed button on the Printer.
This can be used after one label or an entire job. This feature is useful if you will not be present at
the end of the print to catch the cut label.

Cut after label count. This option will cut after the number of labels specified in the toggle box that
appears when this option is selected. This is useful if you have front/back labels or sets of labels.

Cut after no activity. This setting will cut at the end of a print job if the Printer does not receive
another print job within one second of the last print job in the queue. You can use this feature to
cut at the end of multi-copy job, multi-page job or multiple individual jobs in the queue.

Cut every label. This setting will cut after every label.
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3E Adjusting Print Alighment

If your previous experience with printing is limited to printing letters and cards to 8.5 inch by 11
inch paper you probably are not familiar with an essential part of a label printing - Print Alignment.
Standard printers feed a sheet and start printing based on the start of the sheet. They also prohibit
printing to the edge of the sheet. This is to avoid any need for alignment.

The LX610 senses the beginning of the label with an optical sensor and is capable of printing to top,
bottom, left and right edge. Because of this it is necessary to align the Printer to work with specific
types of label stock.

The LX610 comes factory calibrated to print exactly to the edge of Primera label stock. However,
due to variations in the left margins and other variables it may be necessary to fine tune these
settings at the beginning of each roll. This is especially true for other non-Primera brand label stock.

Adjust print alignment using the PrintHub. Go to the Print Alignment Tab (second tab).

Primera PrintHub - m| x
LX610
Color Label 610 - Idle
Color Label £10 v
Queue Print Alignment Label Feed Printer Settings
- B B
-+
«—> Change
Left Margin (mm)
00 E + Order Supplies
Top of Form (mm) —
I
o H© Cut Position
Lxen
] Online Gnly
—

Click More Settings to adjust the edge scan. By default the Printer

will scan for the edge of the media to determine the horizontal

start position. Some media may not produce consistent scan Scan Edges

result. Inthose cases you can uncheck the Scan Edges box. By Edge scan skip count |4 2]

default, the Printer will scan for the horizontal start position ever 4

labels. Increase/Decrease the Edge scan skip count to change the

frequency of the scan.
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Click on Test Alignment to print the alignment shown to the right.

Look at the print to determine how much white space is visible on e =
the edges. The black lines should print right on the leading edge (.

and left edge. In this example the Top of Form needs
approximately - 10.

(10 units) TOF
| «—— 1.0mm +

1. Left Margin Offset. This value moves the printed label left l
or right. Add to the current value to move the printed label e -

to the right. Subtract from the current value to move the

-
printed label to the left. /
Adjust

2. Top of Form (TOF). This value moves the print start position
up or down on the label. Add to the current value to move
the printed label down or toward the Printer. Subtract from the current value to move the
printed label up or away from the Printer. The value is automatically saved as soon as you
set it. You may have to make several adjustments to one or more of these values. After each
adjustment you can click the Test Alignment button to print a small test pattern on the label.
This will help you find the proper alignment value.

Top of Form -10

3. Tear off/Cut Position. This value adjusts the position of the last label printed after it has
been presented. This only applies if the output mode is set to "Present the label." Add to the
current value to move the tear point closer to the Printer. Subtract from the current value to
move the tear point away from the Printer. The value is automatically saved as soon as you
set it.
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3F PrintHub Settings

General application settings that apply to the software and all printers can be found by clicking the
blue “Settings” button in the lower left. Printer specific settings can be found on the “Printer
Settings” Tab. See next section.

Language. Typically, the language is set to match the language setting in the operating system.
However, you can override currency settings on the Language Tab.

Automatic Updates. Automatic Updates will update PrintHub, the printer driver and the printer
firmware. Every 7 days you will be prompted to update the software if there are any newer
versions. You can choose to increase or decrease that automate check. You can also perform a
check for updates immediately by clicking the “Check for Updates” button. Finally, if you would like
to receive beta software check the “Check for Beta updates” box

Primera PrintHub

LX610

Color Label 610 - Idle

Color Label 610 v

Queue | Print Alignment | Label Feed | RFID | Printer Settings

70%
Settings X
|| Language | Update | Printing Preferences | Suppert | Advanced
1 Days between auto-check for updates
70%

[] Check for Beta updates

o B +

Software Version: 1.3.0.22 Align Change Clean

“ Order Parts Online

Printing Preferences. You can choose to close PrintHub after printing completes by checking the
“Close this application after printing completes” box. PrintHub automatically opens whenever you
send a print job to the Printer. If you do not want PrintHub to open in front of other programs, you
can check the “Launch minimized during print” option.

Support. Click the “Generate Support Report” button to generate a zip file on your desktop
containing all recent log files. Send this to tech support so they can help solve any printing
problems.
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Advanced. Check the “Generate Printer Status XML” box to create an XML at

"C:\ProgramData\PTI\PrintHub\PrinterStatus.xml".

Software developers can use this file to display status information such as error messages and ink
levels in 3rd party applications.
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3G PrintHub Printer Settings

Printer settings can be found in Primera Print Hub on the Printer Settings Tab for the LX610.

Primera PrintHub - [m] X
B8

LX610

—— _ | Color Label 610 - Idle 7 Digtal i Cut it

Loor Label

Queus | Print Alignment | Label Feed | Printer Seffings

Information
Driver Color Label 610 (1.0.0)
100%
Firmware 1.27 1171472019 (4) 11.05

Serial Number

Software Version  14.01

Advanced Settings E

Change

Order Supplies

hI

xeg
[] Online Only
T s

——

Information. This section displays all current driver, software and firmware versions.

Advanced Setting Button. Click the Advanced Settings button to view the following settings.

[

x

General
USB Serial Number

Return user settings to default values Restore Factory Defaults
Perform Qutput Cutter maintenance when instructed. A cutter
cleaning should be performed ance every 2000 cuts. Duten oo Clonso

Cartridge
. ~
Seconds between Maintenance Spits 0
Pages between Maintenance Wipes 0

[] suppress alignment

Stock Feed

Roll Feed Speed (0.1 infsec) 10 C
Feed Speed (0.1 infsec) 10
Print Spead (0.1 in/sec) 10 z
Reverse Speed (0.1 in/sec) 10
Wertical Print Adjust (FRHH) 13
Max Label Search Length (inches) 1
Create loop before printing (Disable for lang prints) O

Run a sensor calibration if printer will not load the stock.

Stock must be removed from the printer before Calibrate Paper Sensor

performing.

Run a sensor calibration if printer fails to create a loop in

the stock. Stock must be removed from the printer Calibrate Loop Sensor

before performing.
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General Settings
3G1. Multiple Printer Support.

You can install multiple printers to the same computer and use them simultaneously. To do so you
will need to change the USB serial number identifier of one of the two printers, two of three
printers, three of four printers etc. To change serial numbers:

1. Connect each new Printer one at a time. The current USB Serial Number will be displayed.

2. Click Generate. It will find the next available USB Serial Number based on the currently
connected printers. For the first one it should set it to 2 and for the next printer 3 and so on.

3. Click Set. You will hear the Printer reset and the settings window will turn gray. After it
resets you will be able to see the settings window again. Keep the Printer connected.

4. Now you can connect the next Printer. Windows will automatically install a new driver for
that new Printer and name it Color Label 610 (Copy 1). You can rename it later by editing the
printer properties in the Windows printer list.

5. You will now see a second printer appear in the left column — Color Label 610 (Copy 1). Click
on it to display information about this Printer. If this is the last Printer, you will connect you
are done. If you wish to connect additional printers follow through steps 2-4.

Restore Factory Defaults. This will set all Print alignment and other calibration settings back to
factory defaults.

Cartridge Settings. Here you can adjust the frequency of certain maintenance operations. Increasing
the value of “Seconds between Maintenance Spits” will decrease ink usage but could also cause
poor quality printing.

Increasing or Pages between Maintenance Wipes will speed up printing but could also cause poor
quality printing.

Check the Suppress Alignment message to prevent the window from appearing which prompts you
to align the cartridge every time a new cartridge is installed. Skipping the alignment is faster but can
result in poor print quality.

Stock Feed Settings.
Adjust these settings only if directed to do so by Tech Support.

Calibrate the paper sensor if you are receiving TOF errors. The calibration process will prompt you
to remove all paper/stock from the Printer before calibrating.
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Section 4 Printing and Cutting with PTCreate on PC and Mac.

PTCreate is everything you will need to layout your prints and cuts for your LX610. Every object that
you place in your layout, can be set to print only, cut only or Print and Cut. There are two different
versions. The Standard version comes with the Printer. The Professional version can be purchased.
After a 30-day trial the Professional version requires an activation code. During the trial you can use
the program but you are not able to save files or send cut files to the Printer.

Mac Note: Only the Pro version is available for Mac users. The following screen captures are from

the PC software. However, all Pro version features are the same on Mac and PC. Locations and
functions are the same on Mac and PC.
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4A Overview (Standard version vs Pro version)

@ PTCreate Pro: Untitled-1 - [m] *

File Edit Object Path|Layer Page |
LRSS N A

Effects Text View Cutter Window Help

Handles:  Advanced ~

Untited-1 €3 || New Project..
Ly :
[T Style: | Normal
i
T [weid
Clipping: | None bV
’ Cut Line Type: | Cut only
/ 7 / B
“ : =y Preset: | < Default > v
EA
> OLD KING’S V
m T X3 m—
_— LONDON
z D]_:\:EE_IN ¥ () PRMold kings-gin svg @ @
= ] |:| [ Layer 2 @
o P [E] Layer 1

Library

Shapes

= I |2 [C

[0 Favorites

=23 Library

: i.{] Basic Shapes (35)
] My Designs
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All features are available in both Pro and Standard unless noted otherwise.

1. Layers. (Pro Only) Layers allows you to see and manipulate layers of imported SVG files
or elements added within PTCreate. SVG files can be created in programs like Adobe
Illustrator.

2. Import. Standard Version import allows you to insert flat files like JPG, BMP or PNG
which can be a graphic you would like to print. Pro Version Import allows you to import
flat files and Vector files like Al, EPS and SVG which can be a graphic you would like to
print, a cut file or both in the same file.

Trace (Pro Only) allows you to create a cut file be tracing a JPG, BMP or TIF or other flat
file that you have imported. This is a great option for creating complex cut files without
needing another expensive and complex design program.
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3. Advanced Design Tools. (Pro Only) Advanced design tools such as Gradient, Eye

Dropper, Eraser, Draw Tool and the Shape Node Tool allow you to create your own
design in PTCreate.

4. Text Tool. T, You can create simple text to add to your PTCreate designs. View this
article and video for more information.

5. Document, Position and Size, Fill and Stroke, Style, Text. These tabs all manipulate
existing objects on the page. Document controls the artboard or page size. Position and
size allow you to precisely move objects on the page. Fill and stroke allows you to change
the color of lines. Style allows you to change whether a particular object should be cut,
printed or both. Text allows you the change font and size of text objects.

DOCUMENT <]
. \— POSITION & SIZE
-~
¥ | 0.0000n
Orientation: | Vertical (Portrait) ~ v [o.0001 = = = =
Q. : _ in
Units: Inches ~ = = = ‘i.
Nudge: |4 |p| |& |wr J
[~]show Grid _ :
Halign:| By | & | o
s - Tarai®
: W Align O & (B ég
Subdivision: iA
[ 5how Guidelines Edit... = w:[2125m = iA
\i{) _ I*] Keep Proportions —]
Workspace Alpha: H: | 2.125in [ : ‘EP
| :
Rotate: |§3 M Fip: £ 33
[]show Outlines Only TB ) F| A

a. Document. Use this tab to adjust the page size after it has already been setup.

Sometimes you may need to increase the height the page to accommodate a
bleed or multiple rows.

b. Position and Size. You will use this tab to move both the cut line and the image
on the page. Itis much easier than trying to drag and drop images manually.

51


https://customercare.primera.com/portal/en/kb/articles/how-do-i-draw-or-edit-my-cut-line-shapes-in-ptcreate-pro-lx610
https://customercare.primera.com/portal/en/kb/articles/how-do-i-draw-or-edit-my-cut-line-shapes-in-ptcreate-pro-lx610
https://customercare.primera.com/portal/en/kb/articles/ptcreate-working-with-text-lx610

FILL & STROKE STYLE

Fill: |Mone - D D
\ Style: | Mormal w
=5 ;
Weld
Stroke: | Color - - k I:‘
Opacity: 1 ;E Clipping: | Mone
(7
Width: | 1.00 = : Cut Line Type: |Cut only e y—i
& Print onl J
win: |[R| [T | AA ) “A
S Print & Cut A
Miter: | 10.0 = |87y . .........
""""" i ?

EdCap: | /'m0 '@ |77

—

c. Fill and Stroke. Use this to change the line style of the cut. For the most part you
should leave these settings at their defaults. If you are having trouble seeing your
cut line, you can change the color of it here.

d. Style. Here you can designate whether any object should be Print, Cut or both.

By default all images imported using the import icon will be set to Print. Also, all
objects drawn using the rectangle or circle tool will be set to Cut. However, this
tab will allow you to adjust this if necessary.

e. Text. The text tab allows you to adjust the font, size and other properties of text.
Text can be added using the Text tool from the left side tool bar.

TEXT

6. Library. The library contains some preset -
shapes that you can apply to your view: |A
document as cut objects or print

<

Font: | Arial  abcdeABCDE v| ®

k 2
objects. :
. ‘ T B 7| C
7. Page Layout. This area shows your <
actual image. You can move objects | /@ aignment: || E | = | E
here by clicking and dragging. You @ Sizing: | Standard - ég
can also see where the cut will be - T s ap
made in relation to your. prlr\t. In the am A it —
example above the cut line is - ()
. . . Tracking: | 100,00 % % -
highlighted red and inset (overbled) y frecne
slightly so there will unprinted area on the Al Leading:
label AL VOffset:

Rotate: | Rotate ~
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4B PTCreate Software Activation

You will need to activate the Professional version of your PTCreate software.
If you purchase the Pro Version, you will be sent an activation code in your purchase confirmation.

To Activate follow the activation prompt that appears when you open the software or go to the
Help Menu - Activate

PTCreate Demo Mode

"PTCreate” will run in Dema Mode until the software is activated with a
valid Activation Code,

In Demo Mode:
- Cutting is disabled

Activate... kK

3 PTCreate: Untitled-1
File Edit Object Path Effects Text View Cutter Window  Help

L v Ly N . e ] About PTCreate...
“ B =] l\ l. M_. I Help F1

Support >

Handles: | Advanced v Register Preduct

Check for Updates
@ Untities-1 € ] o;mnm Language s -
| 1 1 Purchase Pro Upgrade ——

T‘ Pg

Purchase License...

Activate...

g &0
I

An activation windows will appear. Enter the 30-digit activation with the dashes included. Click OK.

Activate PTCreate Pro... *

Please enter your Mame and Activation Code.

Name: : The software is now activated on this computer.
ame: [John Smith |

Activation Code: 123456-123456-123456-123456 1 23456 |

Important Note: Activation requires internet

access!
[ Activate manually Cancel
If you are unable to activate, check the Activate manually option, and obtain your
Activation code at:

hittp:/www .craftedges com/activation/primera
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4C Software Deactivation

To move the activation to another computer you will need first remove the activation from this
computer.

To remove activation, go the Help Menu — Deactivate...

e PTCreate Pro: Untitled-1

File Edit Object Path Layer Page Effects Text WView Cutter Window Help

v | i = - = o= p L About PTCreate Pro...
ﬁ B m B I. l‘_. d Help Fi

Support »
Handles: | Advanced ~ Register Product
Check for Updates
i G [ D ,
[] 1 H a guag

Deactivate...

iR Bl

A confirmation prompt will appear.

G Deactivate

Are you sure you want to deactivate the software?

Deactivating will allow you to re-install on a different
computer. [Requires an Internet connection)

Important Note: Deactivation requires internet access!

If you are unable to deactivate because of a computer crash, please contact tech support to receive
another activation code. If you have the Pro version, please have your order number ready to
speed up the process.

54



4D Tutorial How to setup a Print and Cut in PTCreate Standard
This tutorial will walk you through the basic steps to print and cut a label.
4D.1 Choosing a Label Size (Page Layout)

After you activate your software you will be prompted to open or create a new project.

1. Choose New Project...

Open Project... Click "Open Project” to continue working on an existing project.

0 Mew Project... Click "Mew Project” to start a new blank project with default settings.

Recovered Projects... Continue working on recovered projects.

Recent Projects Clear Recent

2. Set your page size. Since all die cutting media is 4.25” wide the standard maximum width is
automatically set to 4.25. In this example we have set the size to 4.25 x 3 to accommodate
approximately a 4” x 3” label.

Mew Project

MName: | Untitled-1 |

- Tip! Set your page larger than the

Page Size: | Custom Size... ud [y label size to be cut. This will allow
425" % 17
W: |4057y 2" ; you to create a bleed around the
label so that you always cut inside
H: [4.25" x4 .
475 % 5 your print and get perfect cut every
Orientation: |4.25"x 8" time.
425" % 12"
Units: Custom Size..,

Cancel
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3. To set the page height or width to a custom size type the size in the W: and H: boxes or
toggle the size up or down with the arrows.

Mew Project

Mame: | Untited-1

Page Size: | Custom Size... -
We | 4.250n =
H: | 10.000in S
Orientation: | Vertical (Portrait) b
Units: | Inches bl

Cancel

4D.2 Import a flat Image (JPG, BMP, PNG, TIF, GIF)

PTCreate Standard allows you to import flat files for printing only. You can import the following
image formats: JPG, BMP, PNG, TIF, GIF.

Important Note: Primera recommends imported images are at least 300 DPI. The software is
optimized for this size. Larger DPl images can be manually resized. Smaller DPl images will not
utilize the maximum quality of the Printer and may appear pixelated. Images downloaded from
websites are typically made to display only onscreen load quickly so they are typically only 72 DPI.

To import an image for printing follow these steps.

1. Go to the File Menu or shortcut bar, choose Import.

(3 PTCreate: Untitled-1
File Edit Object Path Effects Text View Cutter Window Help
Mew Project Ctrl+N
Open Project... Ctrl+ O

Close Project Ctrl+W
Close All Projects Ctrl+Shift+W

Save Project Ctrl+5
Save Project As... Ctrl+5hift+5
Revert

Import Crl+Shift+|
Preview Ctrl+Shift+P
Print 5etup...

Print

Recent Projects

Exit
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2. Browse to the file you would like to use and choose Open.

(3 Open >
4N <« Label_Samples » 4x3 » v O Search 4x 3 o
Organize + Mew folder = O @
- SysBakDOMOTUSE (F * Mame
I:I LEC a3
== Sales_Mktg (\\ptechf
== Sales_Mktg (Viptec beerjpg
= Apps (Viptechfs) (V) Biscotti 4x3.jpg
== ECO_Docs (\ipteche: Black-Eyed Peas 4x3.jpg
== Crystal_Access (\\Pte box_mfg_dx3.pg
= Tech_Support (\\ptec Brownie Chocolate Crunch 4:3.jpg
= Mfg (\PTECHFS) (Z: Brownie Chocolate Crunch Alternate
Brownie Chocolate Crunch Sales Gift
¥ Network Brownie Truffle 4:3.jpg w
w £ >

File name: |Brownie Chocolate Crunch 43.jpg V| All Images >

Cancel

3. The file will appear on your page layout.

4. You can manually move it on your page or increase the size. However, a better option is to
use the Position and Size window. Set the size to match the size of the page layout. In this
case set the width to 3.25” and check the Keep Proportions box.

(3 PTCreste: Untitled-1
File Edit Object Path Effects Text View Cutter Window Help

Az BiE e B K

Handles: Advanced v

Unteied-1 €3 [[3 New Project.
T

POSITION & SIZE

~ .. ~
L L - % [0emn 2] F
¥: [0.750in % o

Nudge: | 4

G0 e0|-5

vaign: (17 (8] [

Wi |4.0000n %
Hi|3.000m

Keep Propartions

CEIS @14

Rotate: I} OB Fip: S |39
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5. Center the image horizontally and vertically to the Page.

3 PTCreate: Untitled-1

File Edit Object Path Effects Text View Cutter Window Help

&B: b ias

POSITION & SIZE

¥: |0.000in wa

»

Nudge: |
Halign: [,

vaign: |17

GRS
:
9|
L+
i

C BN\ @l

W: | 4.000in |
H: [3.000in 3]

p Proportions

Rotate: P55 OB Fip: (fh| |39

4D.3 Add a Cut file

In PTCreate Standard you can either draw a box in the approximate location of the cut file or use
one of the preset size from the library. If you have a rectangular label or you would like to add a
corner radius to your cut it is preferable to draw the cut line. Corner radius make it easier to
remove your label from the liner. In this example we will draw the cut line.

G PTCreate: Untitled-1

1. RIGHT CLICK on the
rectangle icon and choose

™ - i 'l-l t. ; e, — N P—"’_
Rounded Rectangle. h = B I. [I

File Edit Object Path Effects Text WView Cutter Window Help

Handles: | Advance

i O Circle
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2. Before you start to draw the cut line, adjust the corner radius. You will not be able to
change this after you draw your cut line. The corner radius is the amount of curve around

the corners. .125 in (1/8 Inch) is the standard corner radius.

(3 PTCreate: Untitled-1

File

Edit

Object Path  Effects

Text  View Cutter

W

3. Draw the cut line by hovering your mouse over the top left corner of your design. When you
are ready to start, left click and hold to start the rounded rectangle box. Keep holding the
left mouse button and move to the lower right corner of your design. Let go of the mouse
button when your box is the approximate size you would like it. We will adjust the exact size

and position in the next step but to maintain a proper corner radius it is important to get as
close as possible in this step.

File

Edit Object Path Effects Text View Cutter Window Help

(3 PTCreste: Untitled-1

Rectangle Corner Radius:

50 80|2m

Untied-1 £ [| ) New Praject
a
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(3 PTCreate: Untitled-1

File Edit Object Path Effects Text View Cutter Window Help

Necvmal

Rectangle Corner Radius: | 0.125in 4

Untitied-1 €3 [ & NewProject...
i | i

RIS

- SWEETS

Once the cut line is in place you can adjust its size and positon. Whatever size you choose
will be the exact size of final cut label. A typical overbleed is 1/16”. This will ensure that the
cut is completely within the printed label every time so you have no white space around the

edges.

a. First select the cut line using the arrow tool. TIP: If you are having trouble selecting
the object, first select any object and then press the TAB key to move the selection

from object to object.

b. Then change the size. Adjust the size to 1/16 (.0625"”) less than the height and width
of the print. In this example the cut file would be 3.937 x 2.937. You may have to

(= (P2 ) ;
k({J/(f colale { riunchCorownies

FOR A

SWEETIE ~

uncheck the Keep Proportions box.

c. Finally adjust the position by centering horizontal and vertical alignment to Page.

J

FILL & STROKE
Fill: | None ¥\ .
Opacity: g [wo%s
Stroke: | Color ol |
Opaity: 1
v 15
won: |[R| ] |
Miter:
EndCap: 1| | |[1l
Line Style: Edit
/

SIERN G I
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4D.4 Print.

To print go to the File Menu and choose Print or click the Print Icon on the shortcut bar. The print
dialog will appear. Make sure Print+Cut is selected. Click the Properties button to access the printer
settings such as Print Quality, Saturation and Color Matching. For a full explanation of printer driver

settings see section 5E

G Print

Printer
Mame: Color Label 610

Status: Ready

Type: Color Label 610
Where:  USBODS
Comment:

Print range
® Al

Pages 1
() Selection

| Print+Cut v

[] Print outlines anly
] Prirt selection anly

X

2| [ Propatis_ /

[ Print to file

Copies

Mumber of copies: II =
| o2 58

Cancel
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4E: Tutorial: How to Setup a Print and Cut using PTCreate Pro — Vector File Cut

If you have a designer that is able to use an advanced program like Adobe lllustrator or Corel Draw,
you can save your print file and cut file together as a multi-layer vector file in Al, EPS, or SVG format.
You can then import them into PTCreate and designate which layer will be the cut and which will be
the print. This will allow you to create complex cuts in exactly the right shape and exactly the right
position. This method is the best way to get the highest quality print and cut. While tracing the
image using the steps in the previous section will allow you to create the same shapes, you can save

time and create a smoother cut file using this | LAVERS |

method. |ﬁ 2 Layer =
Important Note: Before you start with PTCreate, your I

designer should create the print and cut line together I b (3] <clippes>
and save them as two separate layers in the same =

file. You’ll be able to see these layers when you ; i — || ¥ [g] =clipped=
import the file into PTCreate.

&2

o A
| ¥ = PRM-darkherd-coffee ai

Cut Layer Print Layer

4E.1 Choosing a Label Size (Page Layout)

After you activate your software you will be prompted to open or create a new project.

1. Choose New Project...

e Mew Project... Click "Mew Project” to start a new blank project with default settings.

Open Project... Click "Open Project” to continue working on an existing project.

Recovered Projects... Continue working on recovered projects.

Recent Projects Clear Recent

2. Set your page size. Since all die cutting media is 4.25” wide the standard maximum width is
automatically set to 4.25. In this example we have set the size to 4.25 x 6 to accommodate
approximately a 4” x 6” label.
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Mew Project

Mame: | Untitled-1 |

- Tip! Set your page larger than the

Page Size: | Custom Size... i / label size to be cut. This will allow
4,25 % 1"
W: [4057y 0" ; you to create a bleed around the
label so that you always cut inside
H: |4.25" x4 .
495" % 5" your print and get perfect cut every
Orientation: |4.25"x 8" time.
425" x 127
Units: Custom Size..,

Cancel

3. To set the page height or width to a custom size type the size in the W: and H: boxes or
toggle the size up or down with the arrows.

Mew Project

Mame: | Untited-1

Page Size: |Custom Size... o
we | 4.25in =
H: | 10.000in S
Orientation: | Vertical (Portrait) b
Units: | Inches ¥

Cancel

4E.2 Import a Vector Image (PDF, Al, EPS, SVG)

PTCreate Pro allows you to import vector files for printing and cutting. You can import the following
vector image formats: PDF, Al, EPS, SVG

To import an image for printing follow these steps.

6. Go to the File Menu or shortcut bar, choose Import.
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(3 PTCreate: Untitled-1
File Edit Object Path

MNew Project
Open Project...

Close Project
Close All Projects

Save Project
Save Project As...
Revert

Import
Preview

Print Setup...
Print

Recent Projects

Exit

Effects Text
Ctrl+M
Ctrl+0

Ctrl+W
Ctrl+Shift+W

Ctrl+5
Ctrl+Shift+5

Ctrl+Shift+]

Ctrl+5Shift+P

Yiew Cutter

Window Help

7. Browse to the file you would like to use and choose Open.

@ Open
Look in: | Sample Labels ~ | (< 35 W=k
i Name Date modified Type
. Samples 10/11/2019 3:29PM  File folder
Quickaccess -l pRM- dark-herd- coffec.ai 9/19/20193:42PM  Adobe lllustra
- E] PRM-dark-herd-coffee-dieline.svg 9/19/2019 3:29 PM  5VG Documer
‘ Repose_Kombucha.ai 9/18/201912:50 PM  Adobe lllustra
Desktop 2| Repose_Kombucha.svg 9/19/201912:52PM  SVG Documer
. ‘ Repose_Orange_band.ai 9/18/2019 229 PM  Adobe Illustra
m E] Repose_Orange_band.svg 9/19/2019 2224 PM 5VG Documer
Libraries
Thls" PC
Metwork
£ >
File name: | PRM-dark-herd-coffee ai - | I Open I
Fiesoftype: | Al Readable Fies ~ | cancel |

Preview [ Show Outlines

40x58in.
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The file will appear on your page layout. You can manually move it on your page or increase
the size. However, a better option is to use the Position and Size window. Set the size to
match the size of the page layout. In this case center the image to the page.

(@ PTCreate Pro: Untitled-1 — a x

File Edit Object Path Layer Effects Tet View Cutter Window Help

o s

E untitec-1 €3 [[C3 New Projsct . POSITION & SIZE |
= T N N N “ v fome B FUt ”D
5 . ey
7| | v (4] (& ¥ o
o g [
EA

P Rotate: Fip:

3 |.

I

@

= ] DARK HERD

0
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‘ HOUSE BLEND DARK

| ETHIOPIAN SIDAMA
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4E.3 Working with Layers in an Imported Vector File

Once you have imported the vector file you view the layers in the layers window.
The cut file must separated from the design at the top level. It cannot be buried
under other layers that will be printed. In this example the cut line layer is setup
in lllustrator as an Outline instead of a Fill. Either will work but Outline is
preferable. Outline

9. To view the sublayers and find the cut line click on the arrow to open up the group.

(3 PTCreate Pro: - O X
File Edit Object Path Layer Effects Ted View Cutter Window Help

Ne v mn

Handles: | Advanced v

POSITION & SIZE

v [oame @ 0
e

¥: |0.090in |5
'

Nudge: | 4| [ D

Untitied Q‘ & New Project...
[
1

Bl @[

Wi |3.999In |5
b

Rotate: | §Y I A $R| |5

Keep Proportions

DARK HERD
Coptee Roailos

MADE IN THE MIDWEST

SIAV|IN|DRNNe |- 3

VPRM—dall:—rleld-ndﬁeeal 2
& - b@wippsb
6- I bqﬂipped:

Clo

‘ HOUSE BLEND DARK

| eruTnmia s Eirana

Click Arrow to open layer groups

Note: Before printing we recommend clicking the print
Preview Button described in section 4H
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10. Once you find the cut line, select that layer and click the style tab above.
A. Choose Cut Only!

B. Set Style to Blackout.

11. Now select the Print layer, click on the stye tab above and choose Print Only!

STYLE

STYLE
L "l
Style: |Blad¢aout A | Style: | Mormal ~
[Jweld [Jweld
Clipping: | MNone Clipping: | Mone ~ |
CutLine Type: |Cutonly ~ ég CutLine Type: |Print & Cut ég
Print onl
'y 4 A
Print & Cut AA A

Preset: | <Dd Preset: | <Default >

Layer to be Cut Layer to be Printed

12. To print go to the File Menu and choose Print or click the Print Icon on the shortcut bar. The
print dialog will appear. Make sure Print+Cut is selected. Click the Properties button to

access the printer settings such as Print Quality, Saturation and Color Matching. For a full
explanation of printer driver settings see section 5F.
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13. If you do not choose the Blackout option described in step 10 and 11 you may end up with a
double cut that will cut through the liner/backing paper of your label. Check for this in the
preview.

" Double Cut Preview

i Preview Options

i B Dshowcutiines

Lk . [ show Printable

Good Cut Preview

f Preview Options

. Show Cut Lines

. [ show Frintable
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4F Tutorial: How to Setup a Print and Cut using PTCreate Pro — Contour Cut
This tutorial will walk you through the basic steps to print and cut a label using the trace image /
contour cut feature found in the Professional version of PTCreate.

4F.1 Choosing a Label Size (Page Layout)

After you activate your software you will be prompted to open or create a new project.

1. Choose New Project...

e Mew Project... Click "MNew Project” to start a new blank praject with default settings.

Open Project... Click "Open Project™ to continue working on an existing project.

Recovered Projects... Continue working on recovered projects.

Recent Projects Clear Recent

2. Set your page size. Since all die cutting media is 4.25” wide the standard maximum width is
automatically set to 4.25. In this example we have set the size to 4.25 x 4.25 to
accommodate approximately a 4” x 4” label.

Mew Project
MName: | Untitled-2 | .
_ : — Tip! Set your page larger than the
Page Size: | Custom Size... v — label size to be cut. This will allow
w: you to create a bleed around the
e [225m - label so that you always cut inside
your print and get perfect cut every
Crientation: | Vertical (Portrait) w time
Units: |Inches w
Cancel
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3. To set the page height or width to a custom size type the size in the W: and H: boxes or
toggle the size up or down with the arrows.

Mew Project

Mame: | Untited-1

Page Size: | Custom Size... -
We | 4.250n =
H: | 10.000in S
Orientation: | Vertical (Portrait) b
Units: | Inches bl

Cancel

4F.2 Import an Image.

PTCreate Pro allows you to import flat files and vector files. You can import the following image
formats: Al, EPS, PDF, SVG, JPG, BMP, PNG, TIF, GIF.

Important Note: Primera recommends imported images are at least 300 DPI. The software is
optimized for this size. Larger DPl images can be manually resized. Smaller DPIl images will not
utilize the maximum quality of the Printer and may appear pixelated. Images downloaded from
websites are typically made to display only onscreen load quickly so they are typically only 72 DPI.

To import an image for printing follow these steps.

4. Go tothe File Menu or shortcut bar, choose Import.

(3 PTCreate: Untitled-1
File Edit Object Path Effects Text View Cutter Window Help

Mew Project Ctrl+N
Open Project... Ctrl+ 0O
Close Project Ctrl+W
Close All Projects Ctrl+Shift+W
Save Project Ctrl+5
Save Project As... Ctrl+Shift+5
Revert

Import Ctrl+ Shift+|
Preview Ctrl+Shift+P
Print Setup...

Print

Recent Projects

Exit
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5. Browse to the file you would like to use and choose Open.

3 Open X
Look in | Label Designs w | e 7 @
Name . Date modified Type
* Preview Show Outlines
Stream Labels with SVG die cut files 10/10/2019 439 PM  File folder
Quickaccess ) 619 cleanerpng 913/2019%:21AM  PNG File
@ 610 coffespng 9/13/2019 %20 AM  PNG File
- @ 610 gin.png 9/13/2019 %21 AM PNG File
Desktop @ KeenKine-GoatBrie-4a.png 6/6/2019 1250 PM  PNG File
. @ KeenKine-GoatBrie-4b2 png 6/6/2019 1:33 PM PING File
m @ KidHead_SuperHera_l.png 10/22/2019 1:51 PM - PNG File
Libraries @ KidHead_SuperHero_2.png 10/22/2019 1:51 PM - PNG File
@ KidHead_SuperHero_3.png 10/22/2019 1:51 PM - PNG File
5 @ MaturalOrganic-Oregano (1).png 6/5/2019 4:27 PM PING File
Thi-s"-PC @ NaturalOrganic-Oregano (2).png 6/6/2019 1:33 PM PNG File
@ PRM-dark-herd-coffee-C5 edits.png 9/19/201910:16 AM  PNG File
# @ PRM-FreshTaste-Coffee-Tabs.png 919/201911:19 AM - PNG File
Metwork @ PRM-Repose-Tea-Label-CS edits cut line.png  9/19/2019 230 PM PNG File
@Trampollne_l(\dslone.png 11/11/2019 844 AM - PNG File
@ WaterPark_SplashBash_lb.png 11/11/2019 8:44 AM - PNG File
@ WaterPark_SplashBash_2.png 11/11/2019 843 AM  PNGFile
< >
File name |Wa15rPavk_SpIash Bash_2 png ~ | I Cpen I
Fiesoftype: | Al Readable Files v | canesl |

6. The file will appear on your page layout.

7. You can manually move it on your page or increase the size. However, a better option is to
use the Position and Size window. Set the size to match the size of the page layout. In this
case set the width to 4” and check the Keep Proportions box.

@ PTCreate Pro: Untitled-1 - a X
File Edit Object Path Layer Effects Tet View Cutter Window Help
DA
Handees: | Advanced
& -l
@ e 0
5 : [0 g
i ndge: (4| () A v &J
T 0| naion: 2] [ [ e
vaign: 17 [ A ﬁ
Vi Ls ~
7 w: [s06zm 2] AA
a [Keep Proportions
=
7 rotate: (B [ Fie: [g] [B)
a
Ix
®
o
o
LAYERS |
a ® - I (1) WaterPare_Spisshgasn: %
N SPLASHBASH
‘ WATERPARK s
Viaa

< >

142% | v
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8. Center the image horizontally and vertically to the Page.

@ PTCreate Pro: Untitled-1 = o ¢ ‘
File Edit Object Path Layer Effects Tet View Cutter Window Help |
DAq
Hendes: Advanced |
@ POSITION & SIZE 5]
s 18 O ~
= ‘ % o
% Do
T Nudge: | ¢ | - ;
4 —
o H Align:
0 =
4 v Algn z
—_—
Z
a H: [4.00in 2]
n‘
= rotate: (5] [ Fie: [£R] [
/ =l B ar
(]
Ex
®
i)
o0
bl
d LAYERS, &
& 7 i
D # OI g» () WeterPark_SplashBash_; ~ [ |
SPLASHBASH @
WATERPAR =
v
“laeg
S >
192% |v

4F.3 Trace Image and create Cut Line

Tracing the images requires a flat file such as BMP, GIF, JPG or PNG.

9. Select the image object that © PTcreste Pros Untted-1

you just imported, This iS very Fi\EditJectPath ayer EFfectText Cutter Window Help
important. You’ll know it is : m| B0
selected when the bounding e
box appears around the image. m= B[O her P
Now click on the Trace Icon. = :

%

T‘

o |

&

s

e

E‘ 1—

P

a
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10. There are many options available in the Trace Image window. However, the most important
option is the Contrast. You should adjust the contrast until the preview shows a single green
highlighted image in the shape you would like to cut.

@ Trace Image X
Input Output
. T — [+ show Nodes Nodes: 55
WaterPark_SplashBash_2.png Show Source Image: I
- {1800 x 1766)
® | @ Reset Mask
Image Settings Edit Mode: | None ~
Use Alpha Channel
Mode: | Manodhrome O {when available) A
Contrast (0-255); I [ B I \
Resample: | x 1.0 (Mone) ~ Despecde -
[High Pass Fiter 1 =
L
Oututstge A58
smooth (0-100): | 75 L
Detail {0-100):
= v
Single Line Threshold: | 0 =
< 2>
[1Break Apart Outiines Blackout - The preview is currently showing what will be
Update Preview traced. Click the Update Preview button to see
[]Add Image Layer (Print+Cut) trace reslt,
Restore Settings Save as SVG... [JPrompt to continue tracing Cancel

11. Click Update Preview to show the cut lines and the number of points/nodes in your cut file
(if you check Show Nodes). These nodes are the points on your image to which the knife will
travel to cut the label. Don’t worry if your cut line isn’t exactly in the right position or size.
We'll adjust that later. At this point you are just looking for smooth lines that represent the
correct shape.

(3 TraceImage x
Input Output
N e I [ shaw Modes Modes: 55 I
Show Source Image: 1
3 WaterPark_SplashBash_2.png
== (1800 x 1766)
®Q ResetMask
Image Settings Edit Mode: |None ~
Use Alpha Channel
Mode: | Manochrome e O {when available) Py
Contrast {0-255): 1
Resample: |x 1.0 (None) [ pespedde
[JHigh Pass Filter 1 =
Qutput Settings
Smooth (0-100): 75 —
Detal (0-100):
v
Single Line Threshold:
< >
[1Break Apart Qutiines Blackout The preview is currently showing what will be
Update Preview || oced click the Update Preview button to see
[ add Image Layer (Print-+Cut) trace result.
Restore Settings Save as SVG... [rrompt to continue tracing Cancel oK
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12.

Note the difference in the preview when you increase and decrease the contrast.

G Trace Image

Input
Choose an image...

WaterPark_SplashBash_2.png

(1800 x 17685)
Image Settings
Use Alpha Channel
Mode: | Monochrome ~ O {when available)
Contrast (0-255): B[z B |I
Resample: | x 1.0 (None) ~ [JDespeckle

[JHigh Pass Filter 1 L=

Qutput Settings

Smooth (0-100): | 75 >

Blackout

Detail (0-100):

Single Line Threshold:

[JBreak Apart Cutlines
[ Add Image Layer (Print+Cut)

o

*
Output
Show MNodes Modes: 8
Show Source Image: 1
@ @ Reset Mask
Edit Mode: | Mone e
~
[-
SPLASHBASH P
WATERFARE
v
£ >
" The preview is currently showing what will be
Update Preview traced. Click the Update Preview button to see

trace result.

and end up with a rectangle cut.

Contrast to High: If contrast is too high you will lose the shape detection

G Trace Image

Input
Choose an image. ..

WaterPark_SplashBash_2.png

(1800 x 1766)
Image Settings
Use Alpha Channel
Mode: |Monochrome > Ij(when available)
Contrast (0-255): 1
Resample: | x 1.0 (Mone) ~

[JHigh Pass Filter 1 =

Qutput Settings
Smooth (0-100): 75 o2

Blackout

Detail (0-100):

Single Line Threshold:

[JBreak Apart Outlines

[l add Imane | aver Drintaim) #)

Output
Show MNodes Modes: 359
Show Source Image: 1
@ @ Reset Mask
Edit Mode: | Mone e
~
v

" The preview is currently showing what will be
Update Preview traced. Click the Update Preview button to see
r )

Contrast to Low: If contrast is too low you will end up with extra cut lines
outside of the main cut and potentially the wrong shape. In this example
the cut line is tracing the wrong part of the image.
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13.

Click OK when you are happy with the shape of your cut line. The cut line will appear on top
of your image as a red outline. You’ll see a trace layer appear in the layer window.

@ PTCreate Pro: Untitled-1 - O X
File Edit Object Path Layer Effects Tet View Cutter Window Help

Sk o b £l A

| I 1 I 1 2 x: [oa8m 2] F D
: [oawn ] -
‘

rotate: |18 [ Fi: [ |3

SEAV|AN|DRNSNo |5 59

vig

LAYERS E]:

® - l l:‘ [ trace_selection.png e
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4F .4 Offset a Cut Path

14. Now you’ll need to offset the cut line inside your image so that you’ll have a bleed. With the
cut line selected go to the Path Menu and select Offset.

@ PTCreate Pro: Untitled-1
Edit

File Object Path Layer Effects Text View Cutter Window Help

Union

Intersection

Exclude

Front Minus Back
Back Minus Front

Simplify...

Split Path

Reverse Path
Object to Path
Close Path
Join Paths
Offset Path...
Stroke to Path

e

15. On the Path Offset Window, check the Inset Offset box and adjust the amount of offset. For
this image we chose 0.040 inches. You’ll see a preview of the new position of the cut line in
black.

@ PTCreste Pro: Untitled-1

File Edit Object Path Layer Effects Text View Cutter Window Help

Sz bR A e QA

@ POSITION & SIZE

= w[omn @ T

“ Do

T, tudee: | 4| [p| |a| [

m L - [pe—

& . [ToPae
vaien: [ [ B

4

7 @ Path Offset %

a

o, Type:  |Regular | '—

Vi offset:

E Miter: [ 1.00 Ll

> [A nset Offset

®

=)

o o | [ ]
LAYERS &
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16. Click OK to change the Offset. The new cut line will appear.

Note: Before printing we recommend
clicking the print Preview Button
described in section 4H

WATERPARK

g

17. To print go to the File Menu and choose Print or click the Print Icon on the shortcut bar. The
print dialog will appear. Make sure Print+Cut is selected. Click the Properties button to

access the printer settings such as Print Quality, Saturation and Color Matching. For a full
explanation of printer driver settings see section 5F.
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4G Setup multiple identical cuts (Duplicate and Array)

If you intend to print and cut a smaller label such a 2” circle you may want to duplicate that image
and cut line across the page so that you don’t waste material. No matter what your label size is
your page size for die cutting is always 4.25”. It makes sense to fill up that page with as many labels
across as you can. Follow these steps to Duplicate images and cut across the page.

1. Create your page size. In this example we chose 4.25” x 4.25”. You can choose a custom size
to fit your labels. In this case we wanted to choose a height that was able to accommodate 2
rows and two columns of 2.125 x 2.125 cut to 2” x 2”.

Mew Project

Mame: | Untited-3

Page Size: | Custom Size... -
w: [4.25in =
H: [4.250n 2
Orientation: | Vertical (Portrait) b
Units: | Inches bl

Cancel

2. Import your image using the import Icon.

&

| it
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3. Set the Size and Position. In this example we are setting the size to 2.125 x 2.125. Center the
image horizontally and vertically.

G PTCreate: Untitled-3 - m} X

File Edit Object Path Effects Text View Cutter Window Help

POSITION & SIZE

% [toezn 2] F " "
y: |1o83in |3 R

Nudge: II‘ II‘ IZ‘ IE‘

H Align: lE‘ E lE‘ :
V Align: lE‘ @E
wi[2125n F]
H: ,m‘
Rotate: Flip:

k—]i

30 ®»#0

Keep Proportio

(ISR 2

4. Create your cut line using the shape tool on the left size tool bar. Right click on the rectangle
icon and choose the circle tool.

G PTCreate: Untitled-3

File Edit Object Path Effects Tedt View
5. Draw the circle close to the size of the images. You

don’t have to be accurate on this step since we will
be changing the size and position in the next step.

Rectangle Corner Radius: | 0.125in -5

6. Set the size to correspond to the actual cut label
size you would like. In this case we set the size to
2” x 2 so that we have a standard 1/16” bleed
around the label. Uncheck the Keep Proportions
box. This will make sure that no labels have any
white unprinted areas around the edges. @, . Rounded Rectangle

= : Rectangle

F
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7. Center the cut line horizontally to the page

G PTCreate: Untitled-3
File Edit Object Path Effects Tedt View Cutter Window Help

a
T S S S S S S S H S SR | X:
v [ 1125 -4

weeer (4 [b] 2] ¥
H Align; E |E| |E|
LliE=

v Align:

w:|2.000in &
Proportions

H: | 2.000in 3
Rotate: Fiip:

@ * * 3 New Project . POSTION & SIZE
: : > n 15 n e n
T, [

CE S @4/

8. Using the arrow tool select both image and the cut line by drawing a box around them.

(3 PTCreate: Untitled-3
File Edit Object Path Effects Text View Cutter Window Help
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9. Group them together by going to the Object Menu — Group. This will ensure that cut says
with the image and in the correct relative location while we move and duplicate the image in
the next steps.

(3 PTCreate: Untitled-3

File Edit Object Path Effects Text View Cutter Window Help

Transform »
Arrange »
Alignment ¥
Distribute *
Handles: [
Group Ctrl+G
@ - Ungroup h Ctrl+5hift+G
T T Break Apart Ctrl+B
- Merge Ctrl+Shift+B
04 Clip Path ¥
@® | Clip Mask >
d i Duplicate... Ctrl+D
@ Duplicate Rotated... Ctrl+Shift+D
Hide
| Show All
7] Lock Chrl+ Alt+ L -
7 Unlock All Ctrl+Alt+Shift+L
7 Remove Effects
2] -
B Fridl oz Priec a0 de: vk
- P!IH"_'CI'."!FIFFM L

10. Align the group image and cut line to the upper left corner.

(3 PTCreate: Untitled-3 - O 'Y

File Edit Object Path Effects Tedt View Cutter Window Help

e, vt
@ * chﬁujwt.. POSTTION & SIZE
v e e e | e —w LA
: o
° B
. v (4 ] [a] ¥
o
naion: (2| (&) [ @
(=) To Page ~
o |  Align: E@ é_’:
(2125 [2] A
i [#] keep Praportions
. o
Rotate: Fi: 5% [
.
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11. Now go to the Object Menu and click Duplicate. Make sure the image and cut line are still
selected otherwise the Duplicate item will not be available.

12. Set the number of rows and columns. (3 PTCreate: Untitled-3
File Edit Object Path Effects Text WView Cutter Window
13. Set the gap between the rows and columns. T g
. . A »
In this case we are setting the gaps to zero. mr_ra"ge
. igniment ¥
We already created a bleed so the cuts will o
Distribute »
not intersect or be too close to each other Handles
. . Group Ctrl+G
with zero gap between prints. _I:@ ot Ungroup Chrle Shifte G
2
14. T X he File M d ch T - Break Apart Ctrl+B
. To print go to the File Menu and choose p Merge CtleShitts B
Print or click the Print Icon on the shortcut o _
X X X P Clip Path b
bar. The print dialog will appear. Make sure ® | _ Clip Mask ,
Print+Cut is selected. Click the Properties
. . Lot i Duplicate,.. k Ctrl+D
button to access the printer settings such as @ Duplicate Rotated-: .

Print Quality, Saturation and Color Hide
Matching. For a full explanation of printer 1 Show Al

driver settings see section 5F. 1 Lock CtrleAltaL

b Unlock All Ctrl+Alt+Shift+L

Remove Effects

® PTCreate: Untitled-3 — [m) *

File Edit Object Path Effects Text View Cutter Window Help

POSITION & SIZE
rudge: || [ p
Halign: || &

valign: (TF 8|

B.125in [

ld

|

To Page ~

3 &0
i
E Hol [»] -

G Duplicate

Keep Propartions

CEIN @47 |

™ Total Columns: || 2 = 2125in_ f&
o Raws: B
e B R R B
Horizontal Spacing: || 0.000in |3
Vertical Spacing: [

[ Group duplicate




4H Print Preview

Before you print you can click the Preview button to verify what objects will cut and what objects
will print. Check either Show Cut Lines or Show Printable to see what will print or cut.

(@ PTCreate Pro: - O X
File Edit Object Path Layer Effects Text View Cutter Window Help

A I

s s~

STYLE

Untitied Q| 3 New Project..
1| — h
® | I
(S . [ show cut Lines $
T, |,
.
7 #
y |
s . ["]show Printable A
-7
@ 1
EA
vl
ol
I
@&
]
o
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4] Vector File Specifications for Designer

When importing files using the methods described in section 4E please make sure the imported file follows
the specifications below:

1. Place the design on a top layer. Place the cut line on another top layer at the same level as the
design. Do not bury the cutline inside the design.

2. The cutline should be a compound path set as outline. Set the color to any color that stands out
against the design.

3. Position the cut line exactly where you want it relative to the design. The cut line should be the size
of the final label. The minimum over bleed should be 0.040”.

4. The workspace should match the full bleed of the design to be printed.

5. Convert fonts to vector graphics by outlining them. (In lllustrator, select the text - go to the Type
Menu - Choose Create Outlines.)

6. Save the design as a vector file in this order of preference. 1.SVG File 2. Al File 3. PDF File.

4

DARK HERD
ﬁ%azze%

E IN THE MIDWEST

E BLEND DARK

HIOPIAN SIRAMA
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Section 5: Printing only to Pre Die-Cut labels

If you don’t need to cut custom shapes, the LX610 is an extremely capable Pre Die-Cut Label printer.
While PTCreate can print only to the LX610 other dedicated printing programs offer some
advantages.

5A Using BarTender for Pre Die-Cut Printing

Primera Special Edition BarTender Ultralite is included with the printer. You can download it at
the link below. Use the code below when prompted after installation.

Download: https://portal.seagullscientific.com/downloads/bartender

Code: Z3T0-7ZJY-JFD1-3J9P

When you open BarTender you will be given the choice to select an existing label or create a new
one using a wizard. Use the following instructions as a guide through the wizard setup process.

1. Choose "Start a new BarTender document..."

BarTender

Welcome!

What would you like to do?

j Start a new BarTender document. ..
Lj Open an existing BarTender document. ..

Ty
= | Open a recently used BarTender document:

[ ] Don't show this dislog again Cloze
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2. Select "Blank Template". Click "Next".

L New Document Wizard

Starting Point
Select the starting point for the new document.

You can start with a blank template, or a pre-designed template
from a library of several common standards.

Starting Point:
(®) Blank template
() select template from library

Select...

< Back MNext > | Fiish | | Cancel |

3. Select "Color Label 610". Click "Next".

u Mew Document Wizard

Printer Selection
Spedfy the printer to use with this document.

Printer:

Color Label 610 ~ | Document Properties... |

| Printer Properties... |

< Back [Next >| | Finsh | Cancel |
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Select "Specify Custom Settings". Click "Next".

u Mew Document Wizard

Stock Selection

A Stock specifies the size of the page, and the size, number, and
position of the items on the page. You may select a predefined
Stock or spedfy your own custom settings.

(®) Specify Custom Settings
(") Use a Predefined Stock
Category: w

Skack. Mame:

| <Back [Next >| | Finish || Cancel

Set the page size, width and height to match labels installed in the Printer. Click "Next".
Important: Measure the label stock if you are unsure about the size.

u Mew Document Wizard

Page Size
Select a page size and orientation.

Page Size: |User Defined Size > | Preview:

Width: Height: 2.0 in

- Qrientation

(®) Portrait
() Landscape

Page Size: 3x 2in
Template Size: 1.25x0.2in

| <Back [Next »| | Fnsh | Cancel |
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6. Select your label shape. This is typically "Rounded Rectangle" for standard labels from
Primera. Click Next.

u Mew Document Wizard

Printed Item Shape
Spedify the shape of your items.

Preview:

I:I (") Rectsngle

D (@) Rounded Rectangle
() Osiese

O () cirde

@ O bisc (cD or DVD)

Page Size: 3x 2in
Template Size: 1.25x 0.2in

< Back [Next >| | Fnish | | Cancel |

7. Set all of the margins to zero. (You can adjusted the left margin and Top of Form in the Label
Alignment Section). Click Next.

“ Mew Document Wizard

Margins
Specify the margins for the page.
Preview:
o
s
s

Page Size: 3x 2in
Template Size: 1.5x 0.4in

| < Back [Next >| | Fnish | | cCancel |
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8. Set Rows and Columns to 1 for a standard label. Click Next.

u Mew Document Wizard

Rows and Columns
Spedfy the number of rows and columns of items on each page of stodk.

Preview:

Raows: 1

Columns: 1

[k (W

Page Size: 3x 2in
Template Size: 3x 2in

|<Eadc||Ne1rt>| |Fnsh | |Cance||

9. Set Template Size to be the same as the label size. Click Next.

“ Mew Document Wizard

Template Size
Specify the size of your item,

Preview:
- Template Size
Width: 3.0 in
[ set Manually
Height: 2.0 in

Page Size: 3x 2in
Template Size: 3x 2in

| <Back [Next >]|  Fnsh | Cancel |

89



10. Check the "Picture" box to add a background photo or graphic to your label. Click "Next". If

you click "Finish", the remaining default wizard options will be set and no picture will be
added.

u Mew Document Wizard

Template Background
Select a picture or color for your background.

Preview:
- Background Features
[ color
Allows you to specify a fill color to use for the background.
Picture
Allows you to use a picture for the background.
[ Template Image
Allows you to display a picture of what you want your
completed design to look like behind the design area. You can
then design on top of that picture, making it easier to position
and size objects.

Page Size: 3x2in
Template Size: 3 x 2in

| < Back [Mext >] | Finish | | cancel |

11. Select "Embedded Picture". Click the "File" Button to browse to the location of your
photo/graphic file. Set the Size Method to "Stretch". Note the preview to the right. Click

"Next" if you are satisfied with the layout of the photo or graphic. Otherwise you may try
one of the other Size Methods in the drop down menu.

u Mew Document Wizard

Template Background Picture
Select a picture for your template background.

Source: | Embedded Ficture

Get Picture From

| File... || Scanner or Camera... |

Size Method: | Stretch

Rotation: o= -

- Options

[Jpreprinted

T

gt Tested on

Print When: I Always

QOverhang Template:
Image Processing. .. Error Handling...

. Page Size: 3x 2in
Apply Image Processing Permanently
Template Size: 3x 2in

| < Back |Mext > | | Fish | Cancel |
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12. Review the label setup summary. If it is correct, click "Finish". Your blank label or label with
background will be displayed.

u Mew Document Wizard

Finished!

When you press Finish, a new BarTender document will be Preview:
created using the settings that you spedified.

Review:

Starting Document: Blank

Printer: Color Label 910
Page Size: Ix2in
Template Size: 3x2in
Background:

Embedded Picture: LipBalm_3x2.1PG

Page Size: 3x 2in
Template Size: 3x 2in

You can edit any of these initial settings by going to the File Menu and selecting "Page
Setup". Basic and advanced settings are available on the various tabs.

Page Setup

Stock Page Layout Shape Media Handling Printing Order Templates Background

- Layout Preview:
Rows: 1 % Columns: | 1 %
- Margins
Top: Left: 0.0 in
e o
Mote: See the Page tab to enable design in the margin area.
- Template Size
Width: 3.0 in
[ set Manually
Height: 2.0 in

Page Size: 3"x 27
Template Size: 3"x 27

T I I
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5B Using BarTender to add cut lines

Any Shape can be converted to a cutline that your LX610 printer can cut. You must use BarTender version
2021 Ultralite, Professional, or Enterprise.

1. Click the shape icon on the tool bar.

AN =
— ékﬁdangles—=
Ooooo B
Basic Shapes

..., joocoemAl A E
N aoh (@
QOLYTMC I

Amows

NN

Block Arrows
oglde i
o>

A"\Gﬂ QA DD

55664700 654

Stars and Banners

PR R NEED
[N

2. Dragthe shape around the object(s) you want to cut. Adjust the size by dragging or set the size
exactly by clicking properties.

(=]
= o =]
Cut

&
5a | Copy
[ | Paste

Paste Unformatted

Arrange »

556644 ™ = 14

Create Component

“%  Properties...

3. Adjust the Width, Height, Corner Type and Corner Size (Radius). A typical corner radius is .125”.

L Box Properties x
= Iﬂ Box Size Line Properties
O Box 1 Width: 1855 in Thickness: 1.0 pt
L. Box
j—u, Position Height: 0.81 in Color: . -
il gy Error Handling [JLock Aspect Ratio Transparency: [ ]
Box Options

Corner size: [ 0.125 in

Sides: All ~ Fill Properties

=
&
3
n
4

Color:
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4. To convert it to a cut line click on the name of the object. By default, it will be named "Box 1" or
"Ellipse 1" (for circles). You can also change the name to anything, but it will always be listed first in
the properties window.

5. Now check the “Cut path” box. You will see the box outline convert to a dashed line.

I Box Properties X
= m Object name: | Box 1
[ Box 1

.0 Box Comments:
(™ Position
i Error Handling
[Irreprinted Cut path
Print when: Always ﬁ-‘
Preview
T T T T T T T T T T T T T T e ~
/! A}
I 1
I 1
I 1
I 1
I 1
I 1
I 1
I 1
| 1
\ /
e e d

6. Repeat the procedure for all the objects you want cut on your page.

-
\

1

1

1

I

I

I

1

1

\

556644541789654

|Sb E 801 Contact |

230V~ 50Hz
800W 38A

CE ®

*8301927*
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5C Add Text, Barcodes and Graphics to a BarTender Label
Once you have created your label size you will be able to add text, a barcode and/or graphics. This
can be done using one of the buttons on the button bar at the top of the screen.

Add Text. Click the Text button. Now
click anywhere on your label.
"Sample Text" will appear. Edit the
text on screen or double click it to
open up text settings to change font,
size and other settings.

Add Graphic. Click the Image button.
Now click anywhere on your label.
An Image icon will appear. Double-
click it to open up image settings
and browse to the image/graphic
that you would like to insert.

[ Document2.btw* - BarTender Designer

File Edit View Create Arange Administer Tools Window Help

\ - a X
WA\ Sl @ CE R e

: 2 = 5 ) |
NdH B39.A FaYky "B
i - - BIUSxxAYH \EE=E= == =
Layers % X| Documentl.btw Document2.btw X |
Gt |.I.|."I.|,I.|.°I.|..|R‘I.|.II|ZI.|I|31|l|‘l|l|'"|
1 ~
=3
& ||
— s —
Lip Balmgine: BO/Box 4565 Mow York, NY 65040 -
i o /Nof Tested on Animals. .
71 [ 5 .~ A50z.(4.25) :
=]
4 o v
= L & >
k| Ea Z Template1 (7] (Form 1 (5] >
4 Printer: Color Label 910 - ltelp Width: 3" Item Height: 2" # 157% ~

Page Setup. Click the Page Setup
button to change your label size,
adjust corner radius or change the
shape.

Add Barcode. Click the Barcode
button. Now click anywhere on your
label. A barcode settings window
will appear. Here you can choose
any type of barcode and enter the
value.

Tip! Double-click any object to open settings for that object.

Tip! Go to the Help menu to access the BarTender Manual and Tutorials.
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5D Printing from Other Programs

Since this Printer uses a standard Windows printer driver you can print from any application you
would like. There are just a few things to remember that will make it much easier.

1.

2.

custom page size is set to 400 x 4300 (displayed in .01 inch units).

Set the Page/Label Size in the Driver. BarTender automatically prompts you for the size of
the label that you are using. When printing from any other program you must do this
manually. Before you print, simply set the custom page size just as you would set print
quality in the printing preferences. In the example below the label size is 4" x 3" so the

Print Preset: | Custom

Printer: = Color Label 610

@ Printing Preferences

General

Marks and Bleed
Output

Graphics

= Print
Options

General

Color Management Select Printer
Advanced
Summary

=0 Color Label 610 Settings

-m Customn Page Size

Orientation: Portrait
- Print Quality: Quality 2
Color Matching: |CC Gloss Paper

@ Coler Label 610

< > ~ Ink Saturation: 100

Status: Ready [Jrrinttofie | Preferences Custom Form Size >

Location:

Comment: Find Prirter..

Page Range — = ®) 0.01 Inches

® Al MNumber of copies: |1 = 0.1 Milimeters
Selection Cumert Page Height IE 5
Pages:

=ment: 6.29 inx 5.1
dedia: 4inx 3 in

Setup...

Check the image or document size. The image size or document size set in lllustrator should
match to the Page/Label Size set in the driver. If you have set your page size to 4" x 4" but
your image is actually 5" x 3" the printer driver will automatically shrink your image to fit
inside the 4" x 4" label. The result is that the actual printed label is 4" x 2.4". Avoid this by
setting your document size or image size to match the label size.

Choose the right printing program. There are many different applications that are capable of
printing to the LX610. However, there are only a few that are ideal printing applications. For
example, Adobe lllustrator is an excellent design program but is not always the best printing
program. It can be difficult to find the printing preferences or to know the exact size of the
art board. It is best to save as a PDF file and print from Adobe Reader or export as a 300 dpi
JPG and print from BarTender.
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5E Creating a Full Bleed Print

To create a label that completely fills the space with no white margins, adjust these settings in the
status monitor and printing application (BarTender). This is only necessary if you are printing to Pre-
Die Cut Label stock. If you are printing and cutting using die cutting media, you can adjust the
position of the cut line to accomplish this.

Page Size. Increase the page size width by .03 inches (1mm). Increase the height by .03 inches
(2mm). If you are using BarTender, simply change the size under the File Menu - Page Setup. If you
are using other graphics programs you will need to change the page size in the application and in
the printer driver preferences.

| E
Print  Object Print Method

Printar
B
5 Options
Dy
Py g Color Label 610 Settings
T Custom Page Size
a | = Orientation: Portrait

----- Print Cuality: Quality 2
a | Colorl .\ ,ctom Form Size >

----- Ink Sat
o | - Enable Urits

..... Launc Width: 423 :

- Details (® 0.01 Inches
50 .. 500
[ ] (0.1 Milimeters
Height:  |425 -
[ 50 .. 3200 ]
Cancel
Te
QK Cancel

Left Margin Offset. You must decrease the left margin offset to center the over bleed on the label. If
you over bleed by .03" you will need to decrease the Left Margin Offset by 0.4mm. This will center
the page size increase so there is a .03 inch over bleed on both left and right sides. Some additional
adjustment may be necessary if the label was not perfectly aligned to begin with. See Section 4E.
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TOF. Increase the Top of Form by 0.4mm. This will cause the Printer to start printing before the
label and ensure a fully printed label. Some additional adjustment may be necessary if the label was
not perfectly aligned to begin with. See Section 4E.

2 Primera PrintHub - m} *
LX610
Color Label 610 - Idle
Color Label 510 v
Queue | Print Alignment | Label Feed | Printer Settings
50%

1 E 50%

- +

«—>

Left Margin (mm)
: o BH +
Align Change Clean
o [ +
Order Parts Online
Top Of Form (mm) —
I
+ N s A
] E Tear Off Position ﬁ .

[] Online Only $i o,
T =

Note: It is best to over bleed as little as possible to avoid excess ink on the label backing. Also, over
bleeding too much will cause the Printer to skip labels. This is because the Printer stops printing too

late to sense the next label.
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5F Printer Driver Settings

Once the printer driver has been successfully installed, you will need to setup the driver with the
appropriate print options. Refer to the following steps to change or verify your default printer driver
preferences. These settings will apply to all new designs created in BarTender or other programs
after the preferences were changed. Existing labels saved in BarTender will not be affected since the
preferences are saved with the label. To change these preferences, you will have to change printer
preferences through BarTender. (File Menu - Printer Settings)

Click the Start button, search for "Printers". Select Printers and Scanners. Select the Color Label 610.
Choose Manage. Select Printing preferences.

@ Color Label 610

Manage your device

Printer status:  Offline

Open print queue

Settings,
Print a test page

@t H Run the troubleshooter
- Print erti
Find  Printer properties

Printing preferences h

Hardware properties

I =1 Printers & scanners

Printers & scanners

Ig] Color Label 610
Open queue Remove device

= Color Label 610 Printing Preferences

Options

m=y Color Label 610 Settings

----- Orientaticn: Portrait

----- Print Cuality: Quality 2

----- Color Matching: Vivid Photos
----- Ink Saturation: 83

----- Enable Bi-di Printing: Yes

----- Launch PrintHukb...

----- Details...

..... Custom Page Size
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Note on PC Settings:

Most applications allow you to change these same printer driver options from their "Print" and/or
"Printer Setup" screens. Some applications such as BarTender save your settings with the label,
others use settings only for the current print job just sent to the Printer.

Paper Size

If you are using BarTender, this setting is adjusted during the label setup wizard. If you are using a
program other than BarTender you will need to set this to the dimensions of your label. Keep in
mind that the dimensions are always relative to the width and height of the actual label in the
Printer. Orientation of an image on the label should not change this setting. See Section 2A for
minimum and maximum label sizes.

Orientation

There are two settings for orientation, Portrait and Landscape. If your text and graphics print left to
right or as shown on the screen, select portrait. If you wish your printing to rotate 90 degrees from
what you see on the screen so it is printing horizontally, select landscape as your orientation.
Remember, this does not change the width and height Paper Size. It is only a tool for viewing a label
upright on screen that will be printed sideways on the Printer.

Print Quality

There are 4 levels of print quality in the driver. The lower the quality, the faster the print. Quality 1
provides the fastest print available while Quality 4 provides the best quality. It is recommended that
you experiment with the different levels when designing your label to find a good balance between
print quality and print speed. Quality 2 is the default.

Color Matching

There are several options available depending on which cartridge is installed (Pigment or Dye). The
options will update automatically depending on which cartridge is installed.

Vivid Graphics mode is best used for graphical images where accurate color reproduction is not as
essential. Images printed in this mode will look more vibrant because more ink is being used to
produce them. However, printing images of people may produce skin tones that have a reddish tint.

Vivid Photos mode is best used for photographic images where accurate color reproduction is very
essential. Images printed in this mode will look lighter than those printed in Vivid Graphics mode.
Skin tones especially will look more natural in this mode.

ICC Gloss Paper, ICC Gloss Polyester and ICC Matte Bopp are all ICC calibrated color matching
options. Select the setting that corresponds to your installed Primera media of the same type to
produce ICC color matched prints. Note: For best results we recommend ICC monitor calibration.

-NONE- will use no color matching.
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Ink Saturation

This option controls the amount of ink used when printing an image. The default setting is 100%,
which will provide the most accurate color matching. If the ink is not drying fast enough or
"bleeding", you can decrease the Ink Saturation to lessen the amount of ink that is applied to the
label.

Rotate 180 Degrees
Set this setting to Yes to print with the labels right side up as they exit the Printer.
Enable Bi-di

Set to "Yes" for fastest print speed. Requires an alignment print after every cartridge change. Set to
"No" for better quality print (in some cases).

Launch PrintHub
This setting will open the Primera PrintHub application.
Details

Select this setting to see current firmware and driver version information and other printer settings.
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Section 6: Printing from a Mac

6A Print Utility Settings (LX610 Config Utility)

The LX610 Config Utility is used to interact with the Printer for gathering ink levels,
maintenance, alighment, and several other functions.

To Find LX610 Config Utility:

The LX610 Config Utility automatically installs with your printer driver and can be accessed
through the Printer & Scanners in Mac under Apple Icon — System Preferences.

1. Connect the Printer via USB and turn on the power. The LX610 Config Utility accesses
most of the information it uses from the Printer itself so the Printer must be turned on
and communicating for the program to open.

® 0 4 it Printers & Scanners [ Q

PTI Color_Label_610

- PTI Color_Label_610 7
> ® Idle, Last Used Open Print Queue...
= 0 . :
: Options & Supplies...

Patrick's Mac mini
Primera L¥610, 1.3
Idle

Share this printer on the network Sharing Preferences._.
+ —_—
Default printer:  Last Printer Used [
Default paper size:  US Letter & ?

2. Go to the Apple Icon — System Preferences - Printers and Scanners, select the PTI
Color_Label 610, click on, Options & Supplies, and Open Printer Utility. Or you may
simply print to the Printer and the Utility will open.

General  Supply Levels m

Open Printer Utility -
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3. The LX610 Config Utility has 4 tabs that are arranged on the top of the window. Each
tab opens a screen that has various similar functions.

- Status Tab (First Tab). Displays ink levels, print counter and any error messages.

- Cartridge Tab (Second Tab). Use for aligning the cartridge, cleaning the cartridge, and
changing cartridge.

- Alignment Tab (Third Tab). Adjusts vertical and horizontal print alignment. Changes
the Stock Sensor Mode, toggles the Output/Cut Mode and XY Cutter Alignment

Settings.

- Settings Tab (Fourth Tab). Displays printer information including firmware version,
driver version, and software version. Check for updates and set other advanced

settings.

eoe
Il
L

o

LX610Config

y - | Non Digital Die-Cut Media
i : g

30%
Print Counter

1

O

Order Supplies

6B Adjusting Print Alignment/Label Offsets (Pre die-cut Stock Only)

If your previous experience with printing is limited to printing letters and cards to 8.5 inch
by 11 inch paper you probably are not familiar with an essential part of label printing — Print
Alignment. Standard printers feed a sheet and start printing based on the start of the sheet.
They also prohibit printing to the edge of the sheet. This is to avoid any need for alighment.
The LX610 senses the beginning of the label with an optical edge. Because of this it is
necessary to align the Printer to work with specific types of label stock.

The LX610 comes from the factory calibrated to print exactly to the edge of Primera label
stock. However, due to variability it may be necessary to fine tune these settings at the
beginning of each roll. This is especially true for other non-Primera brand label stock.

Important Note: Before adjusting alignment settings first print one label at the quality level you
intend for the entire print job. This will ensure the label stock is moving at the same speed
and the stock sensor will sense the gap in the same way.
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Adjust print alignment using the LX610 Config Utility. Click on the Alignment Tab (Third
Tab).

r R
[ XN LXB810Config

Ready

Label Offsets Sensor Mode Output/Cut XY Cutter Advanced
Printer |

20 ___EroxFanitin el Note: This section only

applies to Pre Die-Cut Stock.

m — 19 @ Left Margin Offset (1mm unka) For an explanation of stock

+
Tearoff [ Cut
Position -14 B Cutter Offset (1 mm Units)

LenibaEs O Set Test types, please see section 2A.

*1 toporrorm
(TOF)

Scan Edges

Restore Factory Defaults

Three items can be adjusted here:

*  Top of Form (TOF). This value moves the print start position up or down on the label.
Add to the current value to move the printed label down or toward the Printer. Subtract
from the current value to move the printed label up or away from the Printer. After
adjusting the value click the Set Offsets button to send the value to the Printer.

* Cutter Offset. This value adjusts the position of the last label printed after it has been
presented for tear off. This only applies if the output mode is set to “Present.” Add to
the current value to move the tear point closer to the Printer. Subtract from the current
value to move the tear point away from the Printer. After adjusting the value click the
Set Offsets button to send the value to the Printer.

* Left Margin Offset. This value moves the printed label left or right. Add to the
current value to move the printed label to the right. Subtract from the current value to
move the printed label to the left. After adjusting the value, click the Set Offsets button
to send the value to the Printer.

You may have to make several adjustments to one or more of these values. After each
adjustment you can click the Test Offsets button to print a small test pattern on the label.
This will help you find the proper alignment value.
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6C Set the Stock Sensor Mode (Pre Die-Cut Stock Only)

The stock sensor mode refers to the method the Printer will use to detect the print starting
position for each label. To access the Stock Sensor Mode, click on the Alignment button,
then select Stock Sensor Mode. In most cases you will not need to change this setting.

r

XX ) LX610Config
'l Ready
Label Offsets Sensor Mode Output/Cut XY Cutter Advanced
l h Select sensor type for your label stock

Note: This section only
0 applies to Pre Die-Cut Stock.

@ Q For an explanation of stock

types, please see section 2A.
o Reflective DieCut Continuous

Important Note: Set the Stock Sensor Mode BEFORE loading label stock!

You must also set the Stock Sensor Position (Section 2D) so that the sensor is sensing the
correct point on the label stock.

Die Cut (Default). If you are using standard die-cut labels that look similar to the graphic
use this setting regardless of the size of the label. Also, use this setting for through-hole
label material where a hole is punched through each label or a notch is cut on the side.

Reflective. Use Reflective for label material where a black preprinted line (black mark) on
the back of the label stock indicates the break between labels. Black marks are required on
clear label stock rolls, or labels where the label waste matrix (waste) is left on the liner.
Black marks can also be used for irregular shaped labels, circles larger than 4.6 inches or on
any stock where the print starting position cannot be sensed using the label itself.

Continuous. (Sensor off.) If you have continuous stock with no die-cut, reflective mark or
holes, set the Sensor Type to Continuous. This will turn off the stock sensor. In this mode
there is no way to set the print starting position. The Printer will simply start printing the
first label and print each subsequent label immediately after the previous. To produce a gap
between prints simply add the desired amount of white space to the end of the label being
printed.
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6D Set the Output Mode

Use the Present/Cut Mode to adjust how the Printer presents labels after they are printed
or if/when they are cut after printing. There are different options available which change if
the Cutter is enabled or disabled. If the Cutter is disabled, the label present options will be
available. If the Cutter is enabled the present options are no longer available but cut
options become available.

Cut Options (Check Cutter Enabled):

Cut after no activity. This setting will cut at the end of a print job if the Printer does not
receive another print job within one second of the last print job in the queue. You can use
this feature to cut at the end of multi-copy job, multi-page job or multiple individual jobs in
the queue.

Cut after button press. This setting will cut after you press the Load/Feed button on the
Printer. This can be used after one label or an entire job. This feature is useful if you will not
be present at the end of the print to catch the cut label.

Cut every label. This setting will cut after every label.

Cut after label count. This option will cut after the number of labels specified in the toggle
box that appears when this option is selected. This is useful if you have front/back labels or
sets of labels.

r ]

[ NN ] LX610Config
[ “ Ready
Label Offsets Sensor Mode Output/Cut XY Cutter Advanced
Cutter Enabled

lw_' Cut after no activity

Cut after button press

© Cut after every label

I@ Cut after 5 labels

o Lamination Mode (Present and pause before cutting. Press 'Feed' button to cut)

Create Loop before printing (Disable for long prints)

Present Options (Uncheck Cutter Enabled)

Do not present. In this mode the label stock does not move after the last label is printed.
This means that part of the last label printed is still in the Printer. This should be used only if
you have a label rewinder attached.
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Present after no activity. This setting will present (feed all printed labels past the tear off
point) at the end of a print job if the Printer does not receive another print job within one
second of the last print job in the queue. You can use this feature to present at the end of a
multi-copy job, a multi-page job or multiple individual jobs in the queue.

XX LX610Config 1
n -
Label Offsets Sensor Mode XY Cutter Advanced

~ Cutter Enabled

Do not present

n © Present after no activity

Lamination Mode (Present and pause before cutting. Press 'Feed' button to cut)

Create Loop before printing (Disable for long prints)

Lamination Mode. Check this box to pause printing after every label so you may apply lamination.
This can only be checked when digital die cutting stock is installed. See Section 2H for more
information or view the knowledgebase article.

Create Loop before printing. Check or uncheck this box to affect inconsistent vertical alignment. If
the box is checked a slack loop will be created before each print to assist with easy

feeding. However, for certain size labels, it may be beneficial to uncheck the box. The best setting
depends on your specific label size so it is recommended to try it both ways.
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6E XY Cutter Offsets (Digital Die-Cut Stock Only)

Cut Offsets, Knife Pressure and Stretch Factor settings can be found in Primera Print Hub on the XY
Cutter Tab.

G R

[ XN LX610Config
1

Ready

Label Offsets Sensor Mode Output/Cut XY Cutter Advanced

Knife Pressure
Knife Stretch Factor

Horizontal Offset (300dpi) 0

Vertical Offset (300dpi) 0
Send HPGL Test Print

Cut Offsets. If your cut does not line up with your printed image, you can adjust it using the
Horizontal Offset and Vertical Offset settings. Press the Send HPGL Test Print to help you
determine which direction to move the offsets or refer to the image below.

Printed and Cut with Primera’s LX610 Label Printer on

Premium Gloss Paper - www.primera.com

| LX610 Printer |

Knife Pressure affects how deep into the media the knife will cut. Ideally you want to cut deep
enough to cut through the label layer on the top but not so deep that you cut through the backing
paper (liner). When you cut through the backing paper your label will not peel cleaning off the
backing paper. You will also score the wear strip under the cutting knife which can cause the knife
tip to break. You will also need to replace the wear strip more often if you cut too deep.

By default, the cutter is calibrated to work with High Gloss Paper Media. However, other media
types will need more or less cut pressure to cut properly.
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Each roll of media will have a recommended value to add or subtract from the default baseline
values used for Knife Pressure and Knife Stretch Factor. These values are listed below and printed
on a label attached to the inside of the core.

Knife Pressure Stretch Factor
High Gloss Paper | 0O 0
High Gloss BOPP 4 0
Magnetic 22 32

Knife Stretch Factor can be increased or decreased to compensate for different feed thicknesses
and textures of media. Thickness and texture can affect the feed speed of the media usually causing
it to feed more slowly than the baseline media (High Gloss Paper). This will cause the height/length
of your cut to be shorter. If you find that your cut height/length is longer or shorter than the height
specified in the PTCreate software, you may need to increase or decrease the stretch factor.
Increasing this value with create a longer cut. Decreasing it will create a shorter cut.

Adjusting Knife Pressure over time.

Eventually, the knife blade will begin to wear and require more cut pressure to cut at the same
depth as when it was brand new and sharper. Therefore, you may need to add cut pressure when
cutting any media even the High Gloss Paper.

To determine if cut pressure needs to be increased or decreased, follow these steps.

1. Print and Cut 1 copy and then attempt to peel the label from the liner.

2. Check for tear. If the label tears when you remove it, you will need to increase the cut
pressure. Increase pressure in small increments to avoid over compensating and cutting
through the liner.

3. Check the liner. Once you peel up the label, check the liner. If it has been cut through,
decrease pressure.

4. Continue increasing or decreasing pressure until the label no longer tears when
removed or the liner is not cut through.

Note about Magnetic Media. The recommended starting knife pressure for the magnetic media is 22. This
media is not meant to be cut all the way through because there is no liner. Instead, this knife pressure
setting is meant to score the magnetic media so that it can be removed by hand after printing. In some
cases, it may be necessary to tear the outer excess material from the intended shape.

If you do cut all the way through this media, it can damage the wear strip, break the knife tip or cause media
jams.
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6F Advanced Settings

These settings allow you to adjust feed speed and do calibrations if recommended by tech support.

'eo® @ LX610Config 3
Ready
Label Offsets Sensor Mode Output/Cut XY Cutter

Roll Feed Speed (0.1 in/sec)
Feed Speed (0.1infsec) 30

Print Speed (0.1in/sec) 40 Set
Reverse Speed (0.1in/sec) 30 | )
Max Label Search Length (in) 12

Calibrate if the printer will not load stock.
(Note: remove stock from printer before
clicking 'Calibrate Paper Sensor')

Calibrate Paper Sensor
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6G Printing from Swift Publisher (Pre Die-cut Stock Only)

Swift Publisher is an inexpensive software that can be used to design/layout and print your labels
if you are using a Primera label printer attached to a Mac. Below is a tutorial on how to setup a
label using Swift Publisher by Belight.

Note: This section only applies to Pre
Die-Cut Stock. For an explanation of
stock types, please see section 2A.

Download a Free Trial Here:
https://www.swiftpublisher.com/

When you open the software for the first time you will be asked to choose a Template. Select
Desktop Publishing — Blank. (Do not choose from the “Labels” category!) Choose either blank
landscape or portrait. Click Choose.

) @® Template Gallery
‘ Please choose a design: Q

All
DESKTOP PUBLISHING

Brochures

Flyars
Rack Cards
Adverts
Facing Pages
Forms
Social Media
Catalogs New Document... Blank Portrait
Newsletters
Menus
Door Hangers
Letterhead...Fax Covers
Calendars
Certificates
Posters

DISCS AND MEDIA
Blank
Music
Fhoto & Video

RIIBINEGS ~ADRS

Blank Landscape Facing Pages

Open Recent b Choose
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1. It automatically defaults to 8.5 x 11. We will need to adjust the page size and the margins.

OGN ) Untitled
v R (T W~ \~ C- © vy M~ = 5
View Editing Tools Zoom Preview Mode Insert Share Print
B8 ¢ a SE| 36% 171 Content Pages & h & & T
Backgrounds B o Page Size
b+ 11.000in/s T 8:500in <
2 US Letter B
Inches (in)
in lo Iz Is Ie ) Tso
3 v
Simulate paper color
: : - —
Y :
'm -
i Document Margins
T
£ 0.125in ||
' ) £ 0125in |2 Top 0125in |2
{ : >
) ! — Left 0125in [T i
3 Bottom
2. Type in the size at the top.
'. D@ Untitled —
[k B Tl O\~ R« © @y ||| = »
View Editing Tools Zoom Preview Mode Insert Share Print
B ¢§ a =c 78%~ 171 Content Pages & O F & T
Backgrounds B + Page Size
[~ 4.00din S| T 3.000in|C
\\' - a o Other n
r—— 12 Inches (in)
i T T T I T I
in 0 1 2 3 4 5 Orientation
v

Important Note: The page size is not the same setting as the label size. In many cases you will
choose the same size for both. However, if you change the orientation of the label so you can
see text/graphics upgright on screen but the actual print will be rotated, you may need to choose
the opposite setting for the label size. For example: Page Size = 3x4. Label Size = 4x3. Do not
change the orientation as it will change the page size. Orientation is set automatically depending

on the page size.

3. Next, set all margins to zero. This will allow you to create designs that completely fill the

label.
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6 F & T

Page Size

b 4.000in |2 3| 3.000in|2
Otner [~ |
Inches (in) E

Orientation

W

Simulate paper color

.

Document Margins

0.000in |2
0.000in |2 Top 0.000in |2
Left e, Right
Q.000in |7

Bottom |

4. Add Text, Barcodes, shapes and images to your design.

Add Text Add Shapes Add Image Change Font
eoe@ Untitled — Edite!
o » Q| © SR (=R 1 AANEL A (=
View Editing Tools Zoom Preview Mode Insert Share Print Text Styles Fonts Inspector
4 @ é& == | 103%v 11 Content Pages ' F & T
Backgrounds + Page Size

b= a000in |2 I | 3.000in|2

Toggle Page Setup
menu visibility
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5. For this example, we will add an image that we created. Click the insert Icon and choose

Image from file....

‘e0e@ Untitled — Editec -
(S k| T[m-[\~ & | a © ey Al | A
View Editing Tools Zoom Preview Mode J = D i L Text Styles  Fonts Inspector
@ B @ a | E3 | 18x%- 71 [Pages ¢ b F & T
Backgrounds B t Page Size
I:l L Image from file... H\ia.iorobii; 8 I*{m 8
- = = Other ]
Inches (in) B
;'l' g Iy I3 T3 Tz Ts 3 aaon
E v
Note: You can also add images from the Backgrounds menu
included with Swift Publisher. Simply drag them to your template.
) B <[> Qs § @ v | | B Desktop & i) Q Q Search
Favorites y 20gbbluray.gi
) Recents s
| adasdfadfs.gi

& All My Files | o Beeraaec |
/3 Applications
&5 Desktop

5 Documents

© Downloads

Beer 4x3.JPG

JPEG image - 1.2 MB
Created May 30, 2018 at 3:40 PM
Modified June 13, 2013 at 1:09 PM
Last opened June 13, 2 1:09 PM
Dimensions 1200 x 900
Add Tags...
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6. Once your image is imported into your template you will need to adjust the size to fill the
entire template (if that is your intention). Adjust the size by clicking the ruler icon in the
Inspector with the image selected. Check the “Fit aspect ration” box and then type in your

Slze.
‘e0e@ Untitled — Editec
i~ T - N\~ QR © @yt || - vl A
View Editing Tools. Zoom Preview Mode Insert Share Print Text Styles  Fonts Inspector
B ¢ a E5 | 103%v 171 Content Pages & b & & T
Backgrounds + Position
£ x:|  1873in| Y 0825in 2
& g oocfe (A <
Rotate Flip
in To Ty Iz Is le Is Te
Size
£ k| 1800in|C T 1.350in|C
Fix aspect ratio
:_ Align
-e | = F h
=Y > £
{ . -
- -
£ Distribute
£ = 4 =
f ; Center
, RN
Smart Shape
| ._n Curve
{ 3
I
S = Sida Ponnt
F H
Image Selected

7. Now center the image by clicking both the horizontal and vertical centering buttons.

eoe
| = R
View

Untitled — Edited ~

|\~ LS © €3] [
Preview Mode Insert

T~

Editing Tools. Share

Inspector

[ AA~ A
Print Text Styles  Fonts

B @ a

Backgrounds B

=

103%v 11

@l

o3

Content Pages & B = gy b

Position

x:| 0000in|S v: -0.000in |2
N =2
Rotate Flip

0.0°C

ol

|
2

3l
3!
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Fix aspect ratio

Align

= [

Smart Shape

Curve

Sirda Count

Background




8. You are now ready to print. Click the Print icon to open the print = dialog box.

Print

9. The default label size is 8.5 x 11. You can see this is not correct by looking at the preview.
Always adjust the Paper Size to match the label stock size installed in the Printer.

Printer: | PTI Color_Label 600

Presets: Default Settings

Copies: \1 -
Pages: © All
I From: 1 to: 1
Paper Size:  Other E 11.00 by 8.50 inches
Swift Publisher 5 ™
Quantity: 1
~ Scale to fit to paper size
Format as booklet
Arrangement:
10f1 .
-
| Sdadh
Mail Merge:
? PDF Hide Details Cancel

10. In this case we can choose a preset size (4x3) to match the label size installed in the Printer.

2x1
Editi " ; 2x2 E: :
iting Tools Zoom Preview Mode ax2 Print Text Styles F
4 X
3x2.5
Printer 344 B
|, 4x6 | B
Presets v
| 4x2 E .
Copies 4x3
4x4
Pages 5x4
5x5
Paper Size v Other J 11.00 by 850 inches
Manage Custom Sizes... E
Quantity: 1

| Scale to fit to paper size
FormaX as booklet

Choose Manage Custom Sizes...
if vour label size is not listed
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11. You can now see the preview is correct, the paper size is set so you are ready to print.

Printer: | PTI Color_Label 600
Presets: | Default Settings B
Copies: f_1 ]
Pages: © All
) From: 1 to: 1
| Paper size: | 4x3 kg 400 by 3.00 incnes |
Swift Publisher 5 &
Quantity: 1
 Scale to fit to paper size
Format as booklet
Arrangement:
10f1 .
- et
Mail Merge:
2 PoF B | Hide Details Cancel

6H Creating a Custom Page Size - Mac

In many programs such as Adobe Illustrator, Photoshop or Acrobat Reader you will need to
choose your label/page size before you print. If the label size you need to use is not already on
the list of available pages sizes you will need to create a new custom size on the print screen of
the program you are using to print.

1. Click the Paper Size drop down menu. Choose Manage Custom Sizes.  2x1

2x2
3x2
Printer: = PTIColor_Label 6( 3x2.5
3x4
Presets: Default Settings
il e g T 4x6
jes: 1 | 4x2
4x3
es: QAu axa
From: 1 tc 5x4
Paper Size: = Other 5x5

Swift Publisher 5 v Other

‘ Manage Custom Sizes...
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2. Click the + to create a new size.

3. Enter the actual width and height of your label stock.

4. Set all margins to zero.

5. Rename the size the same as the width and height.

Rename

3.2x2.5

4+ -

Duplicate

Click “+” to start create a new size

Set Width and Height

Paper Size: 3.2in 25in
Width Height
Non-Printable Area:
User Defined ﬁj
Oin
Right

Set all Margins to zero

6. Your custom size will now appear at the bottom of the preset size list in this application and

any other application on this Mac.

Note: If you need to overbleed your image to achieve complete
coverage of your label, you would use this process to create a
custom size which is .03” (or less) larger than your actual label
stock. For Example 4.03” x 3.03” for a 4” x 3” label.
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6l Creating a Full Bleed Print — Mac (Pre Die Cut Stock Only)

If you are having trouble making the image cover the entire label, first make sure the image is
printing at least as big as the label size you have selected. Increase the selected page size by .03
inches on the width and .03 inches on the height to create an over bleed.

Note: Make sure under scaling options to select ‘Fit to Page’ in the print dialogue box if printing
from lllustrator.

Left Margin Offset. You must decrease the Left Margin Offset to center the over bleed
on the label. If you over bleed by .03 inches, you will need to decrease the Left Margin
Offset by 4. This will center the page size increase so there is an over bleed on both the
left and right sides.

TOF. Increase the Top of Form by 4. This will cause the Printer to start printing before

the label and ensure a fully printed label.
| NON LX610Config

Ready
Label Offsets Sensor Mode Output/Cut XY Cutter
Printer |
P — Top of Form -4 (] Note: This section only
L,] Tear off / Cut (.1mm Units) = . .
_I b applies to Pre Die-Cut Stock.
= g For an explanation of stock
= % Cutter. Qifast (p types, please see section 2A.
n Left Margin Offset {1 mm Units)
+
Top of Form
I (TOF) Left Margin Offset 15 (v ]
(.1 mm Units)
Restore Factory Defaults Set Test

Note: It is best to over bleed as little as possible to avoid excess ink on the label backing. Also, over
bleeding too much will cause the Printer to skip labels. This is because the Printer stops
printing too late to sense the next label.
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6J Printer Driver Settings
Printer driver settings are accessible on the print window of any application right before

you click print.
Printing from Swift Publisher
Click on the Swift Publisher 5 dropdown menu and choose Printer Features.

Printer: | PTI Color_Label 600
Presets: = Default Settings
Copies: 11__J
Pages: 6AII
From: |1 to: 1
Paper Size: 4.03x3.03 4,03 by 38 inches

Swift Publisher 5

Quantity: 1
Scale to fit to paper size
| Format as booklet

Arrangement: Horizonta
10f1 S G

Mail Merge:

? PDF Hidepe@ail; - Cancel

Printer:  PTI Color_Label 600

(o f o)

Presets: | Default Settings

Copies: ‘1 |

Pages: © All
, 7 From: |1 to: 1
\%Va\ I{ K'S ) Paper Size: | 4.03 x 3.03 2,03 by 3.94 inches

MICRO BREW

Printer Features

Print Quality: | Quality2
Color Matching: = Vivid Photos B
Bi-directional Printing: | Yes [
Saturation: | 85

1of1

? PDF Hide Details Cancel
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Printing from Preview:
Click on the Preview dropdown menu and choose Printer Features.

Printer: | PTI Color_Label_600

Presets: = Default Settings

(R 0]

Copies: @

Pages: DAl
I From: 1 to: [1 |

Orientation: @ ‘E]

Paper Size: | 4.03 x 3.03 4,03 by 3.03 inches

| Preview
Auto Rotate | Show Notes
) Scale:
1oL © scale to Fit: © print Entire Image
~Fill Entire Paper
Copies per page: 1 B
2 | pOF [g | Hide Details Cancel ‘

Printer: | PTI Color_Label_600

Presets: Default Settings

Copies:

; ' Pages: © All

’ V/\\ ARK'S Ofrom: 1 | to: |1 |

\ MICRO BREW

Orientation: l—@ "_ﬁ]

| Printer Features

Print Quality: Quality2

Color Matching: = Vivid Photos B

1of1 Bi-directional Printing: YesB
Saturation: 85

? PDF | Hide Details Cancel
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Printing from Adobe Reader

First click on Printer...

Printer Features.

to access settings. Click on the Layout dropdown menu and choose

Print
Printer: | PTI Color_Label_600 B Advanced Help @
Copies: !1 | 3 _| Print in grayscale (black and white)
Pages to Print Comments & Forms
(- 11 Document and Markups B
Ep Summarize Comments |
Pages
» More Options Scale: 101%
Page Sizing & Handling (1)
Size | Poster Multiple Booklet
1 4,03 % 3.03 Inches
O Fit Print
" Actual size
") Shrink oversized pages %
= Printer: | PTI Color_Label 600
| Custom Scale: %

| Choose paper source by PDF page size

Orientation:
© Auto portraitflandscape
| Portrait
" Landscape
Page Setup... Printer...

Printer:

Presets:

Copies:

Pages:

Print Quality:

( JFrom: 1 to:
Layout
Pages per Sheet:

Copies: |1
Pages: © All

Print 1

Presets: Default Settings

)

Layout Direction: *2;

1
5

£

__N
U

Border:  None
PTI Color_Label _600) Two-Sided: | Off 2
Default Settings - :I?::::z?ngt:l;iemaﬁon
i
- 2 | poF [ | tide Detais ~Cancel
From: 1 to:
Printer Features
Quality2

Bi-directional Printing

Color Matching: = Vivid Photos
JB 3

Saturation:

s B

2 | POF i | Hide Details
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Print Quality

There are 4 levels of print quality in the driver. The lower the Quality, the faster the print.
Quality 1 provides the fastest print available while Quality 4 provides the best quality. It is
recommended that you experiment with the different levels when designing your label to
find a good balance between print quality and print speed.

Color Matching

Best for Graphics mode is best used for graphical images where accurate color reproduction
is not as essential. Images printed in this mode will look more vibrant because more ink is

being used to produce them. However, printing images of people may produce skin tones
that have a reddish tint.

Best for Photos mode is best used for photographic images where accurate color
reproduction is very essential. Images printed in this mode will look lighter than those
printed in Photo mode. Skin tones especially will look more natural in this mode.

Note: Exact color matching of the printed labels to the screen may never be possible since
there are factors that affect this out of the drivers control. The surface of the label
reacts with the ink in the cartridge to produce the color. For this reason, when printing

the same image to different types of labels with different surfaces the printed output
can look entirely different.

Ink Saturation

This option controls the amount of ink used when printing an image. The default setting is
100%, which will provide the most accurate color matching. If the ink is not drying fast

enough or is bleeding, you can decrease the Ink Saturation to lessen the amount of ink that
is applied to the label.

Enable Bidi (Bidirectional) Printing

Set to "Yes" for fastest print speed. Requires an alignment print after every cartridge
change. Set to "No" for better quality print (in some cases).
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Section 7: Troubleshooting

7A Solving Pre Die-Cut Print Alignment Problems

Image is Vertically Offset (White space can be seen on the top or bottom of the label) The LX610
decides where to start printing by detecting the start of a die-cut label, detecting a black mark on
the back or detecting a thru-hole that corresponds to the start of the label. The following items can
cause the label sensor to improperly detect the start of a label:

1. TOF Offset. TOF stands for Top of Form and this setting allows you to fine tune the alignment of
your printing on your label stock. This will be factory calibrated. If fine tuning is needed, increase
this setting to move the image down on the label; decrease this setting to move the image up on
the label. The unit of measure is 0.1mm.

2. Nonstandard / Non-translucent Backing Material. Test the unit with approved label stock from
Primera (ask tech support to send a sample). If it prints correctly, your label stock may not be
compatible. The label sensor needs to see the difference between a label and a backing material by
seeing through the label stock for light variations. If it cannot see through the label, problems will
arise. If you must use this type of backing, try label stock that has a black mark on the back to show
where the label begins. You will need to change the Sensor Type setting in the driver preferences to
Reflective if you switch to a label with a black mark on the back.

3. Improper Label Gap Distance. If the gap between labels is too small there will not be enough
time for the gap to be detected. See Label Specifications.

4. Page Size is Bigger than Label Stock Size. If the page size set in the driver is larger than the actual
label stock, ink will be printed on the gaps and the sensor will start looking for a gap too late. This
can cause label skipping or inconsistent print starting points.

5. Portrait / Landscape. If the Portrait / Landscape setting does not correspond to the label stock
installed this will also cause the Printer to print over the gap and onto the next label. Make sure this
is set correctly.

6. Sensor Position. Circular, nonstandard label shapes or multiple labels across will require precise
adjustment of the label sensor. If you are using circular or other non rectangular die-cut labels see
Section 2B for instructions.

The image is printing horizontally offset
(White space is seen on the left or right side of the label)

Two printer driver settings can affect this issue. Left Margin Offset. This adjustment is found in the
Status Monitor. If you see white space on the right side of the label and overlap on the opposite
side, increase the number. If you see white space on the left side of the label and overlap on the
opposite side decrease the number (Negative numbers are allowed). Note: Usually a space on the
right side indicates a margin around the label that is not being accounted for. The Printer is factory
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calibrated for a 2mm margin. A larger margin around the label will cause a right side space. Page
Size. Often the page size is not large enough for the label. If this is the case you may see white space
on the right side of the label and no image overlap on the opposite side. This indicates that the page
size needs to be increased. Increase the page size through the printer preferences enough to cover
the label.

7B Solving Cut Alignment Offset Problems

Cut alignment is calibrated at the factory. However, it is possible that you may need to adjust the
cut line position for certain prints/cuts.

Adjust Cutter Offsets by opening Primera Print Hub. Go to the XY Cutter tab. Adjust cutter offsets
according to the diagram below. To move the cut to the right increase the Horizontal Offset. To
move the cut to the left decrease the Horizontal Offset. To move the cut up increase the Vertical
Offset. To move the cut down decrease the horizontal offset. Remember the top of your
document prints first so it prints upside down if you are standing in front of the Printer. You may
also use the “Send Test Print” button to assist you with this process.

Primera PrintHub™ - X
LX610

idle - r Digital Die-Cut Media
Color Label 610 v 30%

rint Alignment ‘ Label Feed | Printer Settings

]

Knife pressure controls the depth at which stock will be cut. Increase if labels do not Low
peel from backing cleanly; decrease if the cut goes through the liner.
Knife Pressure 0
o H +
Knife stretch factor scales cut height along the vertical axis. Using the test print below +
as reference, increase if the height (vertical) is smaller than the printed area. Align Change Clean
Knife Stretch Factor 0

Horizontal and Vertical offsets adjust cut position compared to the printed area.
Reference the test print below when adjusting.

Horizontal Offset (300 dpi) |8
Vertical Offset (300 dpi) | -2

Order Supplies

Send Test Print

Online Only
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— Horizontal ==
Offset
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GREEK [
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Printed and Cut with Primera’s LX610 Label Printer on
Premium Gloss Paper —~ www.primera.com

LX610 Printer
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7C Maintenance

Replacing the Cutter Wear Strip

The wear strip is the surface directly underneath the cutting blade in the cutter mechanism. Over
time this strip will wear down due to cutter knife pressure. It can also be damaged if the knife cuts
through the liner and contacts the wear strip.

To replace the wear strip remove any media from the cutter mechanism. Power off the Printer.
Push the knife carrier gently to the left. Grab one end of the wear strip and pull it off the cutter. If
necessary, use a utility knife to get under the strip to start it. The wear strip is held in place with
adhesive so there may be adhesive residue. Clean off the adhesive with isopropyl alcohol.

Remove the liner from the new wear strip. Press the strip into place. Make sure it is fully seated in
the recessed pocket.

Wear Strip Location
(Red Color is only

2 meant to highlight
%‘_ location)

‘ ]
| —
!!’ |

Replacement Wear Strip Part Number 074549 (10 pack)
Label Cut Dust
Label cut dust can accumulate at any place along the cut path.

Paper media creates more dust than synthetic material. Dust build up does not cause any specific
immediate problems but it can eventually cause problems with the moving parts and electronics in
the cutter.

Periodically vacuum the cutter area and rollers.
Cleaning the Printer

The case of the Printer can be cleaned with an ammonia based window cleaner and a lint-free cloth.
Over time, ink overspray may gather at the base of the Printer. The Printer is designed using a
vacuum system to gather most of this ink on a series of saturation pads. Eventually, these pads may
need to be replaced. Contact tech support to determine if pad replacement is necessary.
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Ink Accumulation - Chutes

Ink build up can occur in the spit chutes that leads to the ink saturation pads. Pigment Ink tends to
build up faster than Dye Ink. Make sure there is a clear path for the ink to reach the pads below.
Partially dried ink can accumulate around the sides of the chute. Use a ridged flat edge such as a
pairing knife to scrap away the ink.

| (]
/ey S {
)

Ink Chutes

Ink Accumulation — Wipers (A software and firmware update may be required. Run the update
first)

If you notice that your print quality is poor at the beginning of a print but gets better as it continues
to print, your ink wipers may have accumulated a combination of cut dust and ink. Check the
wipers and clean them with rubbing alcohol and a cotton tip cleaner. Wipers are located on the
right side of the Printer but are normally hidden from view under the cartridge. You will need to put
the Printer in wiper maintenance mode.

Open the top cover.

Press and hold the pause button for 3 seconds until you see the print carriage move.
You will now have access to clean the wiper.

When complete close the cover.

A
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7D Cleaning the Output Cutter

Every 2000 cuts you will be prompted to clean the output cross cutter using a cleaning card. If you
have the card, you may follow the prompts to complete the cleaning procedure. Otherwise you can
purchase a pack of ten cleaning cards at the link below.

Cleaning Card 10 Pack — SKU 074550 - https://www.primera.com/output-cutter-cleaning-cards.html

To manually perform a cleaning in PrintHub, go to the Printer Settings tab — Advanced Settings —
Output Cutter Cleaning.

B primera PrintHub” - X
LX610
Idle LxGi0Printe [ Digital Die-Cut Media
ILX&10Printer [0]
Queue | X¥ Cutter | Print Alignment | Label Feed | Printer Settings
Information
Driver LX610 (1.0.0)
Firmware 1.00 1/1/2020 (5) 01.00
Serial Number 100%
Software Version  1.7.08 1
View Status Durnp
Advanced Settings
L =
B Advanc ngs for ILX610Printer (0] . hange
General “ [supplies
USE Serial Number
Return user settings to default values Restore Factory Defaults
Perform OQutput Cutter maintenance when instructed. A cutter 3
cleaning should be performed once every 2000 cuts. tputoties Clemnig
A | Lxmig
[ Perform Cutter Maintenance X

.
Get a Cleaning Card
Adhesive from continuous media may buildup on the output cutter, Cleaning the
output cutter regularly may prevent cutter stalls.

To perform Output Cutter maintenance, please follow these instructions, A pack of
10 cleaning cards can be ordered with P/N 074550, 3

Total Cuts: Cuts Since Last Clean:
o o

I Have My Cleaning Card

THIS ENTIRE BAR SHOULD REMAIN VISIBL
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https://www.primera.com/output-cutter-cleaning-cards.html

Instructions:

Cleaning Cards are used to clean the output cutter wheel that cuts between each label or at the end
of a group of labels. If the cutting wheel cuts through continuous adhesive backed paper (such as
LX610 digital die cutting media), it can accumulate adhesive build-up that will eventually cause
cutting problems.

Recommend Cleaning Interval: Every 2000 Labels. PrintHub software tracks this and will alert you
when cleaning is necessary.

T INSERT 1t

T INSERT 1T

THIS SIDE UP jHis oIDELE

RE-ORDER P/N: 074550
RE-ORDER P/N: 074550

REMAIN VISIBLE

:,&7

THIS ENTIRE BAR SHOULD REMAIN VISIBLE

2. Locate the cleaning card.

THIS ENTIRE BAR SHOULD REMAIN VISIBLE

3. Unload label stock from the printer. Insert the 4. When the exposed adhesive strip is aligned with
cleaning card into the front output of the the output cutter path, open PrintHub — Select
printer. Printer Settings — Advanced. Click on Output

Cutter Cleaning. Once the cutter cycles, remove
both parts of the card from the printer.
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7E Cleaning the Cartridge —

It may be necessary to clean the ink cartridge nozzles if you notice reduced print quality, or if you
suspect a cartridge nozzle has become slightly dried out or clogged. If the cartridge has been left out
of the Printer more than 30 minutes, the ink in the print head nozzles may have dried. If you are

Poor Print Quality

having print quality problems, follow the steps below:

1. Before moving on to the next step, ensure that the ink level of the color cartridge is more

than 10%. If the ink level is lower than 10%, replace the cartridge.

2. Try cleaning the cartridge using the clean function in PrintHub.

610 - Idle

Label Feed | Printer Settings

Time Submitted ID ‘

Prints Print Cost Prints per Cartridge Prints Remaining

5 $0.129 426 315

$0.109 304 ER

$0.166 331 254

$0.170 322 256

a|w|a|w

$0.135 408 33

per Cartridge

Restore Default 76.95

at least 5 labels for a more accurate cost estimate

70%

70%

¢ H

Align  Change

+

"+

Clean

Order Parts Online

Primera PrintHub
LX610
Color Label
Color Label 610 =
Queus | Print Alignment
Queusd Jobs
Cancel Name
Past Jobs:
Save Job Name
] Test2.btw
[ Test3.btw
] Testd btw
] Testd.btw
E | Testlbtw
[] Online Only
step 4.
4. Prepare items needed fo

Two Paper Towels
folded four times each

r procedure

A Glass of Water

130

Determine if printing is now acceptable by printing your image. If the sample has missing
colors or voids within a color strip, remove the cartridge from the Printer and proceed to




5. Soak the paper towels in water for 5 seconds.

U/
6. Place one paper towel on cartridge nozzles. Gently press the paper towel with your finger.
Leave the paper towel on the nozzles for 30-40 seconds.

(

Cartridge Nozzles

Place one paper Gently press Leave paper
towel on nozzles paper towel with towel on nozzles
finger for 30-40 seconds
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7. Wipe nozzles.

a. Place second paper towel on flat/hard surface. \
b. Press the nozzles into the paper towel. '
c. Firmly tap the top of the cartridge three times to

force the ink out.

Wipe/Drag the cartridge in the direction indicated.

Repeat until all colors are seen on the paper towel. \

After wiping the nozzles, the paper towel should \ /

show all three colors. If all three colors are present, |

proceed to step 8. If the paper towel doesn’t show | /

all three colors, then repeat step 7. If paper towel

still doesn't show all three colors repeating step 7,

then replace the cartridge.

8. Dry the cartridge.

Dry excess water from cartridge.
Ensure cartridge contacts are
completely dry. Printer damage may
result if cartridge contacts are not
completely dry.

9. Verify cartridge is now functioning properly by printing your label.

132



7F Error Messages

e XY Cutter Stall
e Cutter Stall (Output)

e Missing Cartridge, Invalid Cartridge, Incompatible Cartridge, Incorrect Cartridge, Cartridge
not installed correctly, or Cartridge Data Error

e Label Stock not recognized

e Paper Out Error

e Unable to feed paper / media / stock on initial load. Printer will not grab the paper

e PTCreate Pro crashes when importing a file or the file does not import correctly

e My LX610 or LX600 is skipping, slipping, printing over on the same spot or printing out of
alignment left to right

7G Technical Support

If you have difficulties operating your Printer, contact technical support using one of the methods
listed below.

Source Location

Primera Knowledge Base www.primera.com/kb
Email Support www.primera.com/customer-support

-475- -Fri7a.m.-10 p.
Phone Support 763-475-6669 (Mon - Fri 7 a.m. - 10 p.m CST

and Saturday 11 a.m. -8 p.m.)

wWww.primera.com — see chat icon in lower
Chat right corner (Mon - Fri 7a.m. - 10 p.m CST
and Saturday 12 noon —9 p.m.)
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https://customercare.primera.com/portal/en/kb/articles/xy-cutter-stall-error-lx610
https://customercare.primera.com/portal/en/kb/articles/cutter-stall-error-lx600-lx610
https://customercare.primera.com/portal/en/kb/articles/missing-cartridge-invalid-cartridge-or-cartridge-data-error-lx600-lx610-lx910-or-ip60
https://customercare.primera.com/portal/en/kb/articles/missing-cartridge-invalid-cartridge-or-cartridge-data-error-lx600-lx610-lx910-or-ip60
https://customercare.primera.com/portal/en/kb/articles/the-smart-chip-in-my-primera-lx610-media-is-defective-when-inserted-the-media-is-not-recognized-as-digital-die-cut-media-the-media-feeds-forward-and-back-12-when-the-print-is-sent-gap-sensing-error-is-displayed
https://customercare.primera.com/portal/en/kb/articles/paper-out-error-is-displayed-in-printhub-at-start-up-lx610
https://customercare.primera.com/portal/en/kb/articles/unable-to-feed-paper-media-stock-on-initial-load-printer-will-not-grab-the-paper-lx610
https://customercare.primera.com/portal/en/kb/articles/ptcreate-pro-crashes-when-importing-a-file-or-the-file-does-not-import-correctly
https://customercare.primera.com/portal/en/kb/articles/my-lx610-is-skipping-slipping-printing-over-on-the-same-spot-or-printing-out-of-alignment-left-to-right-lx610
https://customercare.primera.com/portal/en/kb/articles/my-lx610-is-skipping-slipping-printing-over-on-the-same-spot-or-printing-out-of-alignment-left-to-right-lx610
https://customercare.primera.com/portal/en/kb/primera-technology-inc/support/label-printers/lx610
http://www.primera.com/kb
http://www.primera.com/customer-support
http://www.primera.com/

Section 8: Technical Specifications

PRINT SPEED? Pre-die cut media: Up to 4.5” per second
Digital die-cut speeds are dependent upon the image being cut
PRINT RESOLUTION Up to 4800 x 1200 dpi
PRINT TECHNOLOGY Thermal Inkjet
INK TYPES Dye-based CMY, Pigment CMY
Label Types Pre-die cut, continuous and black marks
STANDARD CONNECTIVITY | USB 2.0 (USB 3.0 compatible)
Print Width 0.5” (13mm) - 4.25” (108mm) Digital Die Cut media width is fixed
(Digital Die Cutting) at 4.25” However, smaller size labels can be cut from the 4.25”
media. See Note on Page 17.
Print Width 0.5” (13mm) - 5” (127mm)
(Pre-die cut)
Media Width Pre die-cut: 2.125" (54mm) to 5.125" (130mm)
Digital Die-cut: 4.75" (121mm) (4.25” Printable)
Maximum Print Length 12” (305mm)
Gap Between Pages 0.43" (11 mm)
Operating System Windows 7, 8 or 10 (64-bit Only) Mac OS 10.11 or higher
DIMENSIONS 13.6 Wx 17" Dx9.5” H(345mm W x 432mm D x 242mm H)
WEIGHT 12.5 lbs (5.7kg)
POWER Input: 100 — 240 VAC, 50/60 Hz, 60 watts, Output: 12 volt 5 amp
WARRANTY One-year parts and labor; lifetime phone, chat and email support
Operating Temperature 50 to 952 F (10 to 352 C)
Recommended Operating | 61 to 872 F (16 to 322 C)
Temperature
Storage Temperature -4 to 1402 F (-20 to 602 C)
Operating Humidity 10 to 60% RH (non-condensing)
Storage Humidity 10 to 80% RH (non-condensing)
Certifications UL, UL-C, CE, FCC Class A
REPLACEMENT INK Primera Pigment 53491
CARTRIDGES Primera Dye 53496
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FCC

NOTE: This equipment has been tested and found to comply with the limits for a Class A digital
device, pursuant to part 15 of the FCC Rules. These limits are designed to provide reasonable
protection against harmful interference when the equipment is operated in a commercial
environment. This equipment generates, uses, and can radiate radio frequency energy and, if not
installed and used in accordance with the instruction manual, may cause harmful interference to
radio communications. Operation of this equipment in a residential area is likely to cause harmful
interference in which case the user will be required to correct the interference at his own expense.
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Environmental Policy

The European Union (EU) has developed the WEEE (Waste Electrical and Electronic Equipment) Directive
(WEEE Directive 2012/19/EU) to ensure that systems for collection, treatment, and recycling of electronic
waste will be in place throughout the European Union.

Electrical and electronic equipment (EEE) contains materials, components, and substances that may be
hazardous and present a risk to human health and the environment when waste and electronic equipment
(WEEE) is not handled correctly.

Equipment marked with the below crossed-out wheeled bin is Electrical and electronic equipment (EEE).

The crossed-out wheeled bin symbol indicates that the product is EEE and must be collected separately, in
accordance with the WEEE Directive 2012/19/EU.

Users of EEE must not discard WEEE together with household waste. Users must follow local recycling
regulations to reduce adverse environmental impacts in connection with disposal of WEEE and to increase
opportunities for reuse, recycling, and recovery of WEEE. As a user of this EEE, you have an important role in
recycling this equipment and contributing to the protection of the environment and the conserving of natural
resources.

When a product reached its end of life, contact us at environment@primera.com or +1-763-475-6676 to
arrange its recycling. Primera will work with you to arrange for the recycling of the product.
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